saronas. FCC RF Test Report

Report No. : FR461305E

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2AUYFRMX5000

. ) Temperature : 22~24°C
Test Engineer : |Yuki Tang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-07-08
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Over Limit Read LISN Cable
Freq Level ILimit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.17 41.02 -14.01 55.02 20.40 10.48 10.14 RAverage
2 * 0.17 55.32 -9.71 £5.03 34.70 10.48 10.14 QP
3 0.25 33.81 -18.01 51.82 13.51 10.15 10.15 Average
4 0.25 45.91 -15.91 €1.82 25.61 10.15 10.15 QP
5 0.36 29.72 -19.06 48.78 9.30 10.26 10.16 Average
€ 0.36 40.12 -18.66 58.78 19.70 10.26 10.16 QP
7 0.42 29.12 -18.34 47.46 B8.99 9.97 10.16 Rverage
3 0.42 37.72 -19.74 57.46 17.5% 9.97 10.16 QP
9 0.52 25.99 -20.01 46.00 5.70 10.13 10.1€ Average
10 0.52 36.59 -19.41 56.00 16.30 10.13 10.16 QP
11 13.41 28.19% -21.81 50.00 7.50 10.23 10.46 Average
12 13.41 34.19 -25.81 €0.00 13.50 10.23 10.46 QF
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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saravas. FCC RF Test Report

Report No. :FR461305E

Appendix C. Radiated Spurious Emission Test Data

: . . Relative Humidity : 50%
Test Engineer : HuaCong Liang Temperature : 20-22°C
Radiated Spurious Emission Test Modes
Mode Band (%agg Ant Modulation Ch. Freq. gg:z RU Remark
Mode 1 U-NII-1 5.15-5.25 10 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 10 802.11a 44 5120 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 10 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 5.15-5.25 10 802.11ax HE20 36 5180 MCSO Full RU -
Mode 5 U-NII-1 5.15-5.25 10 802.11ax HE20 44 5120 MCSO0 Full RU -
Mode 6 U-NII-1 5.15-5.25 10 802.11ax HE20 48 5240 MCSO0 Full RU -
Mode 7 U-NII-1 5.15-5.25 10 802.11ax HE40 38 5190 MCSO0 Full RU -
Mode 8 U-NII-1 5.15-5.25 10 802.11ax HE40 46 5230 MCSO0 Full RU -
Mode 9 U-NII-1 5.15-5.25 10 802.11ax HES8O 42 5210 MCSO0 Full RU -
Mode 10 U-NII-2A 5.25-5.35 10 802.11a 52 5260 6Mbps - -
Mode 11  U-NII-2A  5.25-5.35 10 802.11a 60 5300 6Mbps - -
Mode 12 U-NII-2A 5.25-5.35 10 802.11a 64 5320 6Mbps - -
Mode 13 U-NII-2A 5.25-5.35 10 802.11ax HE20 52 5260 MCSO0 Full RU -
Mode 14  U-NII-2A  5.25-5.35 10 802.11ax HE20 60 5300 MCSO0 Full RU -
Mode 15 U-NII-2A 5.25-5.35 10 802.11ax HE20 64 5320 MCSO0 Full RU -
Mode 16 U-NII-2A 5.25-5.35 10 802.11ax HE40 54 5270 MCSO0 Full RU -
Mode 17 U-NII-2A 5.25-5.35 10 802.11ax HE40 62 5310 MCSO0 Full RU -
Mode 18  U-NII-2A  5.25-5.35 10 802.11ax HE80 58 5290 MCSO0 Full RU -
Mode 19 U-NII-2C  5.47-5.725 10 802.11a 100 5500 6Mbps - -
Mode 20  U-NII-2C  5.47-5.725 10 802.11a 116 5580 6Mbps - -
Mode 21 U-NII-2C  5.47-5.725 10 802.11a 140 5700 6Mbps - -
Mode 22 U-NII-2C  5.47-5.725 10 802.11ax HE20 100 5500 MCSO0 Full RU -
Mode 23 U-NII-2C  5.47-5.725 10 802.11ax HE20 116 5580 MCSO0 Full RU -
Mode 24 U-NII-2C  5.47-5.725 10 802.11ax HE20 140 5700 MCSO Full RU -
Mode 25 U-NII-2C  5.47-5.725 10 802.11ax HE40 102 5510 MCSO Full RU -
Mode 26 U-NII-2C  5.47-5.725 10 802.11ax HE40 134 5670 MCSO0 Full RU -
Mode 27 U-NII-2C  5.47-5.725 10 802.11ax HES8O 106 5530 MCSO Full RU -
Mode 28 U-NII-2C  5.47-5.725 10 802.11ax HES8O0 122 5610 MCSO0 Full RU -
Mode 29 U-NII-3 5.725-5.85 10 802.11a 149 5745 6Mbps - -
Mode 30 U-NII-3 5.725-5.85 10 802.11a 157 5785 6Mbps - -
Mode 31 U-NII-3 5.725-5.85 10 802.11a 165 5825 6Mbps - -
Mode 32 U-NII-3 5.725-5.85 10 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 33 U-NII-3 5.725-5.85 10 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 34 U-NII-3  5.725-5.85 10 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 35 U-NII-3 5.725-5.85 10 802.11ax HE40 151 5755 MCSO Full RU -
Mode 36 U-NII-3 5.725-5.85 10 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 37 U-NII-3  5.725-5.85 10 802.11ax HE80 155 5775 MCSO0 Full RU -
Mode 38 U-NII-1 5.15-5.25 10 802.11ax HE20 36 5180 MCSO0  Partial RU (26/0) -
Mode 39 U-NII-2A 5.25-5.35 10 802.11ax HE20 64 5320 MCSO Partial RU (52/40) -
Mode 40 U-NII-2C  5.47-5.725 10 802.11ax HE20 100 5500 MCSO0  Partial RU (26/0) -
Mode 41 U-NII-2C  5.47-5.725 10 802.11ax HE20 140 5700 MCSO0  Partial RU (26/8) -
Mode 42 U-NII-3 5.725-5.85 10 802.11ax HE20 149 5745 MCSO0  Partial RU (26/0) -
Mode 43 U-NII-3 5.725-5.85 10 802.11ax HE20 165 5825 MCS0 Partial RU (26/8) -
Mode 45  U-NII-2A  5.25-5.35 10 802.11ax HE80 58 5290 MCSO0 - LF
2.4G 2.4~2.4835 10 Bluetooth LE 38 2478 2M -
Mode 48 U-NII-2A 5.25-5.35 10 802.11ax HES8O 58 5290 MCSO0 Full RU
LTE Band 13 Link
Sporton International Inc. (ShenzZhen) Page Number : Clof C123
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saravas. FCC RF Test Report Report No. :FR461305E

Summary of each worse mode

Freq. Level Limit Margin Peak

Mode Modulation Ch. (MH2) (dBuv/m)  (dBuVim) (dB) Pol. Avg. Result Remark
1 802.11a 36 5149.67 46.30 54.00 -7.70 H AVERAGE Pass Band Edge
1 802.11a 36 10360.00 48.09 68.30 -20.21 \Y Peak Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44  10440.00 49.19 68.30 -19.11 H Peak Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 10480.00 48.24 68.30 -20.06 H Peak Pass Harmonic
4 802.11ax HE20 36  5149.85 47.16 54.00 -6.84 H AVERAGE Pass Band Edge
4 802.11ax HE20 36 10360.00 49.09 68.30 -19.21 Vv Peak Pass Harmonic
5 802.11ax HE20 44 - - - - - - - Band Edge
5 802.11ax HE20 44 = 10440.00 48.87 68.30 -19.43 \Y Peak Pass Harmonic
6 802.11ax HE20 48 - - - - - - - Band Edge
6 802.11ax HE20 48 10480.00 48.53 68.30 -19.77 \% Peak Pass Harmonic
7 802.11ax HE40 38 5149.61 48.49 54.00 -5.51 V  AVERAGE Pass Band Edge
7 802.11ax HE40 38 - - - - - - - Harmonic
8 802.11ax HE40 46  5146.88 45.24 54.00 -8.76 H AVERAGE Pass Band Edge
8 802.11ax HE40 46 - - - - - - - Harmonic
9 802.11ax HEBO0 42  5149.44 48.02 54.00 -5.98 V  AVERAGE Pass Band Edge
9 802.11ax HE8O 42 - - - - - - - Harmonic
10 802.11a 52 - - - - - - - Band Edge
10 802.11a 52 10520.00 48.77 68.30 -19.53 \Y Peak Pass Harmonic
11 802.11a 60 - - - - - - - Band Edge
11 802.11a 60 10600.00 43.92 54.00 -10.08 \% Average Pass Harmonic
12 802.11a 64  5352.70 44.97 54.00 -9.03 H AVERAGE Pass Band Edge
12 802.11a 64 10640.00 44.34 54.00 -9.66 \% Average Pass Harmonic
13 802.11ax HE20 52 - - - - - - - Band Edge
13 802.11ax HE20 52 = 10520.00 48.46 68.30 -19.84 \Y Peak Pass Harmonic
14 802.11ax HE20 60 - - - - - - - Band Edge
14 802.11ax HE20 60 10600.00 44.19 54.00 -0.81 \% Average Pass Harmonic
15 802.11ax HE20 64  5350.31 45.77 54.00 -8.23 H AVERAGE Pass Band Edge
15 802.11ax HE20 64 10640.00 43.94 54.00 -10.06 \% Average Pass Harmonic
16 802.11ax HE40 54  5353.33 46.31 54.00 -7.69 V  AVERAGE Pass Band Edge
16 802.11ax HE40 54 - - - - - - - Harmonic
17 802.11ax HE40 62 5350.13 48.86 54.00 -5.14 \% AVERAGE Pass Band Edge
17 802.11ax HE40 62 - - - - - - - Harmonic
18 802.11ax HEB0O 58  5350.62 48.87 54.00 -5.13 H AVERAGE Pass Band Edge
18 802.11ax HE80 58 @ 10580.00 48.33 68.30 -19.97 H Peak Pass Harmonic
19 802.11a 100 5462.43 59.34 68.30 -8.96 H PEAK Pass Band Edge
19 802.11a 100 11000.00 45.28 54.00 -8.72 \% Average Pass Harmonic
20 802.11a 116 - - - - - - - Band Edge
20 802.11a 116 16740.00 48.45 68.30 -19.85 \Y Peak Pass Harmonic
21 802.11a 140 5726.56 60.35 68.30 -7.95 H PEAK Pass Band Edge
21 802.11a 140 17100.00 48.85 68.30 -19.45 \% Peak Pass Harmonic
22 802.11ax HE20 100 5469.93 61.62 68.30 -6.68 H PEAK Pass Band Edge
22 802.11ax HE20 100 11000.00 45.48 54.00 -8.52 \% Average Pass Harmonic
23 802.11ax HE20 116 - - - - - - - Band Edge
23 802.11ax HE20 116 16740.00 47.88 68.30 -20.42 H Peak Pass Harmonic
24 802.11ax HE20 140 5728.96 60.83 68.30 -7.47 H PEAK Pass Band Edge
24 802.11ax HE20 140 17100.00 47.89 68.30 -20.41 \Y, Peak Pass Harmonic
25 802.11ax HE40 102 5459.68 47.45 54.00 -6.55 H AVERAGE Pass Band Edge
25 802.11ax HE40 102 - - - - - - - Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

. Freq. Level Limit Margin Peak
Mode Modulation Ch. (Mqu) (dBuv/m)  (dBuVim) (dg) Pol. Avg. Result Remark

26 802.11ax HE40 134 5726.29 62.58 68.30 -5.72 H PEAK Pass Band Edge
26 802.11ax HE40 134 - - - - - - - Harmonic
27 802.11ax HEBO 106 5454.13 48.05 54.00 -5.95 H AVERAGE Pass Band Edge
27 802.11ax HE80 106 - - - - - - - Harmonic
28 802.11ax HEBO 122 5727.89 61.05 68.30 -7.25 H PEAK Pass Band Edge
28 802.11ax HE8O 122 - - - - - - - Harmonic
29 802.11a 149 - - - - - - - Band Edge
29 802.11a 149 17235.00 47.99 68.30 -20.31 H Peak Pass Harmonic
30 802.11a 157 - - - - - - - Band Edge
30 802.11a 157 17355.00 48.27 68.30 -20.03 \% Peak Pass Harmonic
31 802.11a 165 5948.58 52.94 68.30 -15.36 \Y PEAK Pass Band Edge
31 802.11a 165 17475.00 47.68 68.30 -20.62 H Peak Pass Harmonic
32 802.11ax HE20 149 5646.04 54.12 68.30 -14.08 H PEAK Pass Band Edge
32 802.11ax HE20 149 17235.00 47.46 68.30 -20.84 H Peak Pass Harmonic
33 802.11ax HE20 157 - - - - - - - Band Edge
33 802.11ax HE20 157 17355.00 48.00 68.30 -20.30 \% Peak Pass Harmonic
34 802.11ax HE20 165 5942.69 53.05 68.30 -15.25 H PEAK Pass Band Edge
34 802.11ax HE20 165 17475.00 47.40 68.30 -20.90 \Y Peak Pass Harmonic
35 802.11ax HE40 151 5649.07 55.68 68.30 -12.62 H PEAK Pass Band Edge
35 802.11ax HE40 151 - - - - - - - Harmonic
36 802.11ax HE40 159 5612.40 54.27 68.30 -14.03 H PEAK Pass Band Edge
36 802.11ax HE40 159 - - - - - - - Harmonic
37 802.11ax HE80 155 5649.98 58.61 68.30 -9.69 H PEAK Pass Band Edge
37 802.11ax HE80 155 17325.00 47.70 68.30 -20.60 \ Peak Pass Harmonic
38 802.11ax HE20 36 5137.97 47.82 54.00 -6.18 \Y AVERAGE Pass Band Edge
38 802.11ax HE20 36 - - - - - - - Harmonic
39 802.11ax HE20 64 5358.43 47.81 54.00 -6.19 H AVERAGE Pass Band Edge
39 802.11ax HE20 64 - - - - - - - Harmonic
40 802.11ax HE20 100 5457.79 46.26 54.00 -7.74 \% AVERAGE Pass Band Edge
40 802.11ax HE20 100 - - - - - - - Harmonic
41 802.11ax HE20 140 5741.24 62.72 68.30 -5.58 H PEAK Pass Band Edge
41 802.11ax HE20 140 - - - - - - - Harmonic
42 802.11ax HE20 149 5608.56 53.99 68.30 -14.31 \% PEAK Pass Band Edge
42 802.11ax HE20 149 - - - - - - - Harmonic
43 802.11ax HE20 165 5949.00 53.59 68.30 -14.71 \Y PEAK Pass Band Edge
43 802.11ax HE20 165 - - - - - - - Harmonic
45 802.11ax HE80 58 288.99 31.97 46 -14.03 H PEAK Pass LF
48 Co-location 5350.79 48.48 54.00 -5.52 \Y AVERAGE Pass Band Edge

10580.00 48.62 68.30 -19.68 Vv Peak Pass Harmonic
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Mode

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT

Pol. Horizontal

Lol #alin) Date 2024061

1225

1080

ir5

o M 15407

525 P el

Peak
30

115

5500 5036, 5072, 5108, 5144, 5180
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m g dB/m A8 B m deg
1 5149.%9 54.97 74.00 -19.03 40.80 34.87 11.08 3178 384 348 PEMK

Lol #alin) Date 2024061

1225

1080

ir5

100

PART 15407 AVG
1

525
Avg

30

115

5500 5036, 5072, 5108, 5144, 5180
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg
1 5149.67 46.30 54.00 -1.70 32.12 34.87 10.09 3178 384 348 AVERAGE

Band Edge

10

! 4"Le\iel (dBuVim)

Fundamental

Date: 2024-06-21

1225

1080

i75

0 e T e e 11

SMmmwmwﬂwmMMMWMWMMMWMWMWHWJLWMMMMMMMMM

bEtl

175

v
1000

v dB/m A8 A8 m deg
91.90 .86 10.07 3LE2 384 MBPENK

20,

00, 4500. 5800. 7000

Linit Margin  Read
Freq Level Line (dB) Level Factor Loss Factor Renark

Frequency (MHz)

Ant Cable Preamp APos  TRos

- Level i) Date: 2024-06-21
1225
1050 {
i15
[{l]
525
30
115
100 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5180.00 99.36 ----ev -oooe- B5.23 3487 11.07 31.81 384 348 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000
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Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

Mode
ANT
Pol. Vertical
. Lve i) Date: 2024-06-21
1225
1050
i15
100 PART 15407
1
7L F—— ’ by
Peak
10
115
s 5036. 57 5108, 514, 5180
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodhindaWn B0 djn b B o deg
1 5148.43 5421 74.00 -19.79 40.03 34.87 11.09 3178 294 26 PEAK
. Lve i) Date: 2024-06-21
1225
1050
i15
100
PART 15.407 AVG
525 i
Avg
10
115
s 5036. 57 5108, 514, 5180
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

g dB/m A8 B m deg

1 5149.67 45.14 54.00 -B.86 30.96 34.87 11.09 3178 294 26 AVERAGE

Fundamental

! 4"Le\iel (dBuVim)

Date: 2024-06-21

1225

1080

i75

0 e T e e 111

525 W W

30
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
freg Level Line (dB) Level Factor Loss Factor Remark
Wodin e BN B 0 B o deg
1 5180.00 104,20 -----» -=--=- 9.09 34.86 11.07 31.82 294 26 PEAK
- Level i) Date: 2024-06-21
1225
1050 !
i15
[{l]
525
30
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e BN B 0 B o deg

1 5180.00 98.13 ----ev -ooee- BA.01 34.86 11.07 31.81

24 26 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000
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FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
e I R . : i = 52 S R RN 8 : T =
Peak L, gt it s O s o T 4 g g 4 A
30 30
Avg
115 1.
6500 0800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10360.00 47.74 68.30 -20.56 44.92 39.44 14.15 50.77 - Peak 1 10360.00 48.09 68.30 -20.21 45.27 39.4 14.15 50.77 -~ Peak
7 15540.00 47.71 74.00 -26.19 40.47 41.82 16.85 51.43 - Peak 1 15540.00 47.19 74.00 -26.81 39.95 41.82 16.85 51.43 -~ Peak
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Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
55— == el — = B = == e = =
Peak oMbyt o T " ¢ e T P IR — i Yok A
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10440.00 9.19 68.30 -19.11 46.30 39.48 14.20 50.79  -- - Peak 1 10440.00 49.06 68.30 -19.24 46.17 39.48 14.20 50.79 -~ Peak
1 15660.00 47.28 74.00 -26.77 30.97 41.90 16.94 51.53 - -- Peak 1 15660.00 47.34 74.00 -26.66 40.63 41.90 16.94 51.53 -~ Peak
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e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
B ==y el : — = B ==y = S— =
Peak Lipr sttt s, Mg R " Pt | i o A R - 4 e
30 30
Avg
115 f1.
6500 B800. fifoo, 13400, 15700, 18000 6500 8800, fifoo, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10480.00 48.24 68.30 -20.06 45.32 39.49 14.23 50.80  -- - Pesk 1 10480.00 47.81 68.30 -20.49 44.89 39.49 14.3 50.80 - - Peak
1 15720.00 47.55 74.00 -26.45 40.21 41.93 16.99 5.5  -- - Peak 1 15720.00 47.84 74.00 -26.16 40.50 41.93 16.99 5.5  -- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C8of C123
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saravas. FCC RF Test Report Report No. :FR461305E
4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz
ANT 10
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1
1050 1050
i15 i15
i 11547 0 N T e P 15407
5253 b kst prms . i WW
Peak
10 30
115 115
s 5036. 57 5108, 514, 5180 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5149.31 56.69 74.00 -17.31 42.51 34.87 11.09 3178 285 348 PEAK 1 5180.00 107,92 -----v -=-oe- 93.81 34.86 11.07 31.82 285 4B PEMK
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050 {
i15 i15
100 [{l]
PART 15.407 AVG
525 3 525
Avg
10 30
115 115
s 5036. 57 5108, 514, 5180 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5149.85 47.16 54.00 -6.84 32.98 34.87 11.09 31.78 285 348 AVERAGE 1 5180.00 99.37 ----ev -oeee- B5.24 34.87 11.07 31.81 285 348 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C9 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz
ANT 10
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1
1050 1050
i15 i15
i B 15407 T e I3 1411
1
LYK I— FEI PRI, e 52,SW b rerintal o
Peak
10 30
115 115
s 5036. 57 5108, 514, 5180 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5146.81 54.43 74.00 -19.57 40.25 34.87 11.09 3178 400 16 PEAK 1 5180.00 106,34 -----v -=--m- 92.21 .87 1107 3181 400 16 PEAK
. Lve i) Date: 2024-06-21 - Level i) Date: 2024-06-21
1225 1225
1050 1050 i
i15 i15
100 [{l]
PART 15.407 AVG
525 0 525
Avg
10 30
115 115
s 5036. 57 5108, 514, 5180 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5149.31 45.85 54.00 -B.15 31.67 34.87 11.09 31.78 400 16 AVERAGE 1 5180.00 97.55 ----ev ooeee- B3.44 34.86 11.07 31.82 400 16 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C10 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol.

Horizontal Vertical
Lol Date: 2024.06.22 Lol B Date: 2024.06.22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
RS === el = = g = 5 I =
Peak A B AP piyh e # b s it Aoy
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10360.00 48.39 68.30 -19.91 45.57 39.44 14.15 50.77 - Peak 1 10360.00 49.09 68.30 -19.21 46.27 39.44 14.15 50.77 -~ Peak
7 15540.00 47.20 74.00 -26.80 39.9 41.82 16.85 51.43 - Peak 1 15540.00 47.98 74.00 -26.00 40.74 41.82 16.85 51.43 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C11 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
L S T T 3 = R ==y E = =
Peak T e T sttt L b fyrAr e D" o s
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10440.00 48.11 68.30 -20.19 45.22 39.48 14.20 50.79 - Peak 1 10440.00 48.87 68.30 -19.43 45.98 39.48 14.20 50.79  -- - Peak
7 15660.00 47.46 74.00 -26.54 40.15 41.90 16.94 51.53 - Peak 1 15660.00 47.53 74.00 -26.47 40.22 41.99 16.94 51.53 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C12 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
Lol Date: 2024.06.22 Lol B Date: 2024.06.22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
S T - el : — = B == E = =
Peak A L L P : L — tambs g At g Mg -
30 30
Avg
115 1.
6500 B800. fifoo, 13400, 15700, 18000 6500 8800, fifoo. 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10480.00 47.88 68.30 -20.42 44.96 39.49 14.73 50.80 - Peak 1 10480.00 48.53 68.30 -19.77 45.61 39.49 14.33 50.80  -- - Peak
? 15720.00 47.62 74.00 -26.38 40.28 41.93 16.99 5L.58 - Peak 1 15720.00 47.83 74.00 -26.17 40.49 41.93 16.99 51.58 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C13 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




saravas. FCC RF Test Report Report No. :FR461305E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH38_5190MHz

ANT 10
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 1
i15 i15
m.n RL1547 0 N e T8 e e A .11
1
525 I R — ot SEISW
Peak
10 30
115 115
s 5038. 5078, 54, 5152 5190 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5148.12 55.95 74.00 -18.05 41.77 34.87 11.09 3178 104 3 PEAK 1 5190.00 10071 -----v -=noe- B6.60 34.86 11.07 31.82 104 3 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [l
PART 15,407 AVG
525 3 525
Avg
10 30
115 115
s 5038. 5078, 54, 5152 5190 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5149.%9 46.95 54.00 -7.05 32.78 34.87 11.08 3178 104 3 AVERAGE 1 5190.00 90.98 ----ev -oooe- 76,87 34.86 11.07 31.82 104 3 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : Cl4 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
Date: 2024-06-22
mLeveI(d&Nhn)
1225
I?.Emm\\
00 " PARTTSA0T]
I SN
Peak Blank
34
115
5190 5244, 5298, 5352 5406. 5450
Frequency (VHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m B dBwV dBm B B
1 535297 52.26 74.00 -2.74 38.52 34.83 10.94 .03 14 IPEAK

Date: 2024-06-22
mL&V&I(dBIIWIII)
1225
075 \
100 L
s . PART 15.407 AV
1
Avg N Blank
350
115
5190 5144, 5208, 5352, 5406, 5460
Frequency (VHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
TREViEN B B @ B B a
1 545476 43.11 54.00 -10.89 29.36 34.81 1110 32.16 184 3 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C15 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH38_5190MHz

ANT 10
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 1
i15 i15
il RT15407 1/ ] S 0 A B X W — PART 18407
; [WMW
YL ——— o, e o 525
Peak
10 30
115 115
s 5038. 5078, 54, 5152 5190 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5149.83 58.11 74.00 -15.89 43.93 34.87 11.09 3178 100 311 PEAK 1 5190.00 101,11 ----ev -onee- B7.02 34.86 11.06 31.83 100 311 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART 15,407 AVG
525 ! 525
Avg
10 30
115 115
s 5038. 5078, 54, 5152 5190 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5149.61 48.49 54.00 -5.51 3431 34.87 1.09 3178 100 311 AVERAGE 1 5190.00 92.65 ----ev -oooe- 1854 34.86 11.07 31.82 100 311 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C16 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental

Date: 2024-06-22
" Level (dBuVim)

Peak Blank

5190 5244, 5208, 5352, 5406. 5460
Frequency (MHz)

Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wz dBuV/m dBuv/m B dBwV dBm B B
1 5358.64 53.40 74.00 -20.60 39.67 34.83 10.94 32.04 100 31 PEAK

Date: 2024-06-22
mL&veI(dBWhn)
1225
n.sh‘“l
100 L
s \\\ PART 15.407 AV
Avg T ! Blank
350
115
5190 5144, 5208, 5352, 5406, 5460
Frequency (VHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WidBUn B i b B B @ dy
1 SAST.98 43.05 SA.00-10.95 29.29 .81 1141 316 100 3L AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C17 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH46_5230MHz

Mode
ANT
Pol. Horizontal
. Lve i) Date: 2024-06-22
1225
1050
i15
100 115407
1
7 F———— N )
Peak
10
115
s 5046. 509 5138, 5184, 530
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg
1 5038.22 54.00 74.00 -20.00 39.60 34.89 11.15 31.64 25 3 PEAK
. Lve i) Date: 2024-06-22
1225
1050
i15
100
PART 15.407 AVG
525 ?
Avg
10
115
s 5045. 509 5138, 5184, 530
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg

1 5146.88 45.24 54.00 -B.76 31.06 34.87 11.09 3L.78

U5 3 AVERAGE

Fundamental
- Level i) Date: 2024-06.-22
1225
1050 !
i15
700 PART 15407
525
30
115
100 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5230.00 105,57 --=-vv ==noe- 9157 34.85 11.03 31.88 215 3 PEAK
- Level i) Date: 2024-06.-22
1225
1050
1
i15
[{l]
PART15.40mN/G
30
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy

1 53000 96.23 ----ev -oneee B2.22 34.85 11.04 31.88

pi) 3 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

C18 of C123



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
Date; 2024-06.22
mLeveI(dBlthn)
1225
105’””“’“‘1
075
e, ARSI
oY MMW erebebak
Peak Blank
30
115
530 5276 532, 5368, 5414, 5460
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
B TR TR R v

1 5427.%4 53.69 74.00 -20.31 40.02 34.81 10.9%9 .13 U5 IPEAK

.. Ll i) Date: 2024-06-22
1225
Iﬂ.ﬁr‘—\l
100

™ PART 15407 AVG
525 \1""%

1
Avg Blank
30
115
530 5216 53 5368, 5414, 5460
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

TmahEnh B 8 8 a E

1 535110 43.55 54.00 -10.45 29.81 34.83 10.9% 32.03 U5 3 AERAGE

Sporton International Inc. (ShenzZhen) Page Number 1 C19 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH46_5230MHz

ANT 10
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1
1050 1050
i15 i15
100 RT15407 700 PART 15407
1
Ly NP byt 525
Peak
10 30
115 115
s 5045. 509 5138, 5184, 530 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5143.18 5429 74.00 -19.71 40.10 34.87 11.09 3177 100 356 PEAK 1 5230.00 105.33 ----ev =onee- 9130 34.86 11.04 31.87 100 356 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART 15.407 AVG PART15.40mN/G
525 i S~ s —— i
10 30
115 115
s 5045. 509 5138, 5184, 530 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5149.62 45.03 54.00 -B.97 30.85 34.87 11.09 3178 100 356 AVERAGE 1 5230.00 95.87 ---nev ooeeee B1.86 34.85 11.04 31.88 100 356 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C20 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report

Report No. :FR461305E

Pol. Vertical Fundamental
Date: 2024-06-22
mLeveI(d&Nhn)
1225
875 M
o PR
85 M"\Mm LI S
Peak Blank
34
115
530 518, 53 5368, 5414, 5450
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
B TR TR R v
1 5400.34 52.36 74.00 -21.64 38.72 34.82 10.91 32.09 100 356 PEAK
Date: 2024-06-22
mLeveI(d&Nhn)
1225
Iﬂ.ﬁm_h1
104
N BART 1540746
H “M""w-h 1
Avg Blank
34
115
530 518, 53 5368, 5414, 5450
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhndn Bl @ B B o dg
1 5355.61 43.21 54.00 -10.79 29.48 34.83 10.94 32.04 100 356 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

1 C21 of C123




saravas. FCC RF Test Report Report No. :FR461305E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE80_CH42_5210MHz

ANT 10
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
m.n L1540 0 O s T8 e .14
1
YL R , 525 MW'W hdngeignisblinrd
Peak
10 30
115 115
s 5042 5084, 516, 5188, il 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B B0 djn o B o deg Wodindin B BN B 0 B o deg
1 5141.65 53.64 74.00 -20.36 39.45 34.87 11.09 377 18 2 PEAK 1 5210.00 93.68 ----vv -=noe- 79.69 34.85 11.03 31.89 228 2 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
s s 1
100 [l
PART 15.407 AVG
525 3 525
Avg
10 30
115 115
s 5042 5084, 516, 5188, il 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B B0 djn o B o deg Wodindin B BN B 0 B o deg
1 5149.65 46.85 54.00 -7.15 32.67 34.87 11.09 3178 228 2 AVERAGE 1 5210.00 86,10 -----v -=--m- 72,05 34.86 11.05 31.86 228 2 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C22 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
Date; 2024-06.22
mL&veI(dBlNhn)
1225
e Y
075 oy
100 M PART 15071
525 MW%. A 1
5 Wit i R
Peak Blank
30
115
510 5260, 530, 5360. 5410, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 535215 52.0 74.00 -21.90 38.36 34.83 10.94 32.03 28 2 PEAK

Date: 2024-06-22

: HL&vel(dBlNhn)
1225
1 Se——
104 T

L PART 15.407 AVG|
525

T, 1
Avg Blank
34
115
510 5260. 530, 5360. 5440, 5450
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 5362.38 44.54 54.00 -9.46 30.82 34.83 10.93 32.04 28 2 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C23 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE80_CH42_5210MHz

ANT
Pol. Vertical
. Lve i) Date: 2024-06-22
1225
1050
i15
100 PART 15,407
1
525 " sl
Peak
10
115
s 5042 5084, 516, 5188, il
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg
1 5149.62 55.70 74.00 -18.30 41.52 34.87 11.09 3178 229 36 PEAK
. Lve i) Date: 2024-06-22
1225
1050
i15
100
PART 15.407 AVG
525 ;
Avg
10
115
s 5042 5084, 516, 5188, il
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 5149.44 43.00 54.00 -5.98 33.84 34.87 1.9 3178 29 316 AVERAGE

Fundamental

! 4"Le\iel (dBuVim)

Date: 2024-06-22

1225

1080

i75

e B P e BT s i WAL 41
525 W

30
115
100 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Wodindin B BN B 0 B o deg
1 5210.0 96.06 ------ ------ B2.00 34.86 11.05 31.85 229 316 PEAK
- Level i) Date: 2024-06.-22
1225
1050
1
i15
[l
525
30
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Wodindin B BN B 0 B o deg

1 5210.00 88.03 -----v -=---- 73.95 34.86 11.06 31.84

29 316 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

. C24 of C123



e as. FCC RF Test Report

Report No. :FR461305E

Pol. Vertical Fundamental
Date: 2024-06-22
mLeveI(d&Nhn)
1225
Mt
075 MM]
100 v PART 13071
85 WW;V h LR RS O
Peak Blank
350
115
7l 5260, 530, 5360, 540, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
T WeinEih & W & & & @
1 537615 51.97 74.00 -22.03 38.29 34.82 10.92 32.06 29 316 PEAK
Date: 2024-06-22
mLeveI(d&Nhn)
1225
075
100 L‘
s i PART 15.407 AV
T~ 1
Avg Blank
350
115
7l 5260, 530, 5360, 540, 5460
Frequency (MHz)
Linit Read At Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
T WeinEih & W & & & @
1 536138 44.62 54.00 -9.38 30.89 34.83 10.94 32.04 229 316 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C25 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
Lol Date: 2024.06.22 Lol B Date: 2024.06.22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
2 N L] - [l 2 MR TN L] - [l
PART 15.407 AVG| PART 15.407 AVG|
5 == = =7 = 5. e | = =7 =
Peak pasesbbp bt y " o T A : ebniaed
30 30
Avg
115 1.
6500 B800. fifoo, 13400, 15700, 18000 6500 8800, fifoo. 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10520.00 48.17 68.30 -20.13 45.22 39.50 14.25 50.80 -- Peak 1 10520.00 48.77 68.30 -19.53 5.8 39.50 14.25 50.80 -~ -- Pesk
1 15780.00 47.17 74.00 -26.73 39.89 4197 17.04 5163 -- Peak 1 15780.00 47.68 74.00 -26.31 40.30 4197 17.04 SLE3 -~ -- Pedk
Sporton International Inc. (ShenzZhen) Page Number : C26 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
. Level (dBulim) Date: 2024.06-4 - Lo i) Date: 2024.06.24
1225 1225
1080 105
15 75
PART 15407
P I M Bl Ll - Nmm; 1) S B D B = - M
55 PART 15,407 AVG) o A ! |  PART 15407 AVG|
5 P N f - — — 4 el " o "
Peak e s e WP g okt it it i *
0 3540
Avg
17!
115
6500 8600, f1100. 13400, 15700. 18000
500 B, 11400, 13400, 1570, 18000 Frequency (M2}
Frequency (MHz)
B Linit Read  Ant Cable Preamp APos TPos
Linit Read Mt Cable Preamp APos  Thos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Renark -
- Mz dBuV/m dBuV/m 0B BV dB/m B dB em  deg
Wiz dBul/n dBV/m  dB BV dBm B B o deg 1 1060000 53.90 74.00 -20.10 5.9 30.08 14.30 .80 109 10 Peak
1 10600.00 43.52 74.00 -15.48 45.54 30.48 14.30 50.80 - ek 2 10600.00 43.92 54.00 -10.08 40.% 39.08 1430 .80 100 12 Average
1 15900.00 47.24 TA.00 -26.76 .78 404 17.4 SLT2 - ek 3 15900.00 46.62 74.00 -27.38 .16 42.84 17.14 SL72 - Peek
Sporton International Inc. (ShenzZhen) Page Number 1 C27 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




saravas. FCC RF Test Report

Report No. :FR461305E

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Mode Band Edge
U-NII-2A_5.25-5.35_802.11a__CH64_5320MHz
ANT
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1
1050 1050
i1 i15
i PRI 0t T e 1 o A4
1
525 LA SESW st e e
Peak
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 53%.47 5433 74.00 -19.67 40.60 34.83 10.94 .04 M9 2 PEAK 1 5320.00 104,96 -----~ -=--=- 9114 34.84 10.97 1.9 219 2 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 1
i15 i15
100 [l
PART 15.407 AVG PART15.407 AYG
525 i = s —————
Avg
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 535070 44.97 54.00 -9.03 3123 3483 10.94 .03 MW 2 AVERAGE 1 530.00 98.68 -----v -=-om- BA.B6 34.84 10.97 3199 219 2 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C28 of C123



saravas. FCC RF Test Report Report No. :FR461305E

12
Mode Band Edge

U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz

ANT 10
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1
1050 1050
i15 i15
m.n it 0 ) s T8 e e A .14
1
5 R, N WA S mmwwammeWwwW»mmwwwwwammwwwwww
Peak
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.17 54.20 74.00 -19.80 40.46 34.83 10.94 32.03 21 M8 PEAK 1 5320.00 106,58 -----v -=--=- 92.76 .84 10.97 31.99 21 B PEMK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 1
i1 i15
100 [{l]
PART 15.407 AVG PART15.407 AYG
525 1 ==~ et ——
Avg
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.00 44.57 54.00 -9.43 30.83 34.83 10.94 32.03 21 318 AVERAGE 1 5320.00 109,06 -----~ ------ B6.24 34.84 10.97 31.99 221 318 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C29 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
. Level (dBulim) Date: 2024.06-4 - Lo i) Date: 2024.06.24
1225 1225
1080 105
15 75
PART 15407
P I M Bl Ll - Nmm; 1) S B D B = - M
PART 15,407 AV S P o PRTIOTAN
55— == i el S— = S ot g
Peak o, i T bl v W v A
0 3540
Avg
1.
115
6500 8600, f1100. 13400. 15700. 18000
500 B, 11400, 13400, 1570, 18000 Frequency (M2}
Frequency (MHz)
B Linit Read  Ant Cable Preamp APos TPos
Linit Read Mt Cable Preamp APos  Thos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Renark -
- Mz dBuV/m dBuV/m 0B BV dB/m B dB em  deg
Mz dBu/m dBV/m B dBV dBm B B o deg 1 1064000 5.5 74.00 2.5 0.5 0.7 1432 .80 109 10 Peak
1 10640.00 43.06 74.00 -15.94 45.07 30.47 4.3 .80 -~ - Peak D 1064000 4434 5400 -9.66 4135 39.07 1432 .80 100 12 Average
D 1596000 47.20 TA.00 -6.79 7L 4208 1749 SLTT -~ - Peak 3 15960.00 47.06 74.00 -26.14 40.36 42.08 1719 SLTT -~ - Peak
Sporton International Inc. (ShenzZhen) Page Number : C30 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-22 . Lol dBim) Date: 2024-06-22
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
o — — - i ) | PARTA5.407 AVG| 0 . ] ) | PARTA5.407 AVG|
Peak e b ot TR TON P : o] et g Ty ‘ T, e
30 30
Avg
115 f1.
6500 B800. fifoo, 13400, 15700, 18000 6500 8800, fifoo, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10520.00 48.30 68.30 -20.00 45.35 39.50 14.25 50.80  -- - Peak 1 10520.00 48.46 68.30 -19.84 45.51 39.50 14.5 50.80 - -- Peak
1 15780.00 47.00 74.00 -27.00 30.62 41.97 17.04 51.63  -- - Peak 1 15780.00 47.62 74.00 -26.38 40.24 41.97 17.04 51.63 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C310of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
. Level (dBulim) Date: 2024.06-4 - Lo i) Date: 2024.06.24
1225 1225
1080 105
15 75
PART 15407
P I M Bl Ll - Nmm; 1) S B D B = - M
oo 4 | | mrtsaa N - 1 | _TPART SA07AVG)
Peak JW & " i gl et [ it it i
0 3540
Avg
17!
115
6500 8600 11100. 13400, 15700. 18000
500 B, 11400, 13400, 1570, 18000 Frequency (M2}
Frequency (MHz)
B Linit Read  Ant Cable Preamp APos TPos
Linit Read Mt Cable Preamp APos  Thos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Renark -
- Mz dBuV/m dBuV/m 0B BV dB/m B dB em  deg
Wiz dBul/m dBV/m @B BV dB/m B o dy 1 1060000 5420 74.00 1978 5124 30.08 14.30 .80 109 10 Peak
1 10600.00 49.94 74.00 -24.06 46.95 30.48 14.30 S0.80 -~ -- Peak 2 10600.00 4419 54.00 -9.81 L2 39.08 1430 .80 100 12 Average
1 15900.00 46.95 74.00 -17.04 .50 4204 17.4 SLT2 -~ - Peak 3 15900.00 46.78 74.00 2722 0.0 A.84 17.14 5L - Peek
Sporton International Inc. (ShenzZhen) Page Number : C32 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




saravas. FCC RF Test Report Report No. :FR461305E

15
Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz

ANT 10
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1
1050 1050
i15 i15
i PRI 0t T e 1 411
1
525 " - S S P 525 WMJ ittt
Peak
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5357.07 57.08 74.00 -16.92 43.35 34.83 10.94 32.04 220 2 PEAK 1 5320.00 106,28 -----~ -=--=- 92.45 3484 10.97 31.98 220 2 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 i
i15 i15
100 [l
PART 15.407 AVG PART 15,407 A
525 ] ===~ e ——————
Avg
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.31 45.77 54.00 -8.23 32.03 34.83 10.94 .03 0 2 AVERAGE 1 530.00 98.0 -----v -=--m- BA.18 34.84 10.97 3.9 220 2 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C330of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E

15
Mode Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz

ANT 10
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1
1050 1050
i15 i15
m.n it 0 O s T80 e A .11
1
525 r— . ) ; . 52 W e
Peak
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.27 56,34 74.00 -17.66 42.60 34.83 10.94 32.03 221 M9 PEAK 1 5320.00 108,17 -----v -=-o-- 9435 34.84 10.97 3199 21 39 PEMK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 1
i15 i15
100 [l
PART 15.407 AVG PART 15407 A
525 i ===~ e ————
Avg
10 30
115 115
s 5348, 5378, 5404, 5432 5450 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
MeBdaBn B Bl B B B @ dyg Wb B B BN B B B o d
1 5350.88 45.48 54.00 -8.52 3174 34.83 10.94 32.03 21 319 AVERAGE 1 530.00 98.40 ----vv -oooe- BA.5B 34.84 10.97 3199 221 319 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C34 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
. Level (dBulim) Date: 2024.06-4 - Lo i) Date: 2024.06.24
1225 1225
1080 105
15 75
PART 15407
P I M Bl Ll - Nmm; 1) S B D B = - M
N ‘ | L g % I A 1 ] _ _TPART 40T AVG|
Peak 7 g o o reas i - bt i, ot n i i
0 3540
Avg
1.
115
6500 8600, f1100. 13400, 15700. 18000
500 B, 11400, 13400, 1570, 18000 Frequency (M2}
Frequency (MHz)
B Linit Read  Ant Cable Preamp APos TPos
Linit Read Mt Cable Preamp APos  Thos Freq Level Line Margin Level Factor Loss Factor Renark
Freq Level Line Margin Level Factor Loss Factor Renark -
- Mz dBuV/m dBuV/m 0B BV dB/m B dB em  deg
Wiz dBul/n dBV/m  dB BV dBm B B o deg 1 1064000 $3.34 74.00 2066 5.5 30.07 1432 .80 109 10 Peak
1 10640.00 49.81 74.00 -24.09 46.82 30.47 4.3 080 -~ - Peak 2 1064000 43.94 54.00-10.06 0.%5 39.07 143 .80 100 12 hverage
D 1596000 A7.57 TA.00 -26.43 40.07 4208 1749 SLTT -~ - Peak 3 1596000 47.3) 74.00 -26.68 39.80 42.08 17.19 SLTT -~ - Peak
Sporton International Inc. (ShenzZhen) Page Number : C35 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH54_5270MHz
ANT
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1
1050 1050
i15 i15
100 15407 700 PART 15407
525 ok 1 " " ! m " A m 525
Peak
10 30
115 115
s 5054, 5108, 562 5H6. 5m 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 505119 53.60 74.00 -20.40 39.23 34.89 11.14 31.66 212 2 PEAK 1 5270.00 104,49 ----ev -oneee 9.5 34.85 101 31.93 212 2 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
i15 i15
100 [{l]
PART 15.407 AVG PART15.407 Ay
525 1 S~ et —— =
Avg
10 30
115 115
s 5054, 5108, 562 5H6. 5m 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 511410 4437 54.00 -9.63 30.12 34.88 11.11 3174 M2 2 AVERAGE 1 5270.00 95.74 ---eev oemeee B1.B1 3485 11.01 3193 M 2 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C36 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
Date; 2024022

LI
1225
JLMAUTS

115

LWM \
00 e 1 PARTTSA0T]
. Mot
Peak Blank

34

118

5110 5308, 535, 5384, 5420, 5460

Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mz dBuV/m dBuV/m o difm B B o deg
1 535313 58.16 74.00 -15.84 44.42 34.83 10.94 .03 M2 2 PEAK

Date: 2024-06-22
M!’Level(d&l\rhn)
1225
[y
075
100
s Mo, — PART 15.407 AV
Avg T Blank
350
115
5210 5308, 5346, 5384, 5422, 5460
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
BT T R T R =i
1 535350 46.04 54.00 -7.% 3230 34.83 10.94 .03 M 2 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C37 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E

16
Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH54_5270MHz

ANT 10
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1
1050 1050
i15 i15
100 AT PART 15407 700 PART 15407
YL r——— FETS e 525
Peak
10 30
115 115
s 5054, 5108, 562 5H. 5m 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5077.69 53.97 74.00 -20.03 39.65 34.88 11.13 31.69 226 319 PEAK 1 5270.00 106,41 -----v -=--o- 92.51 .84 11,00 31.94 226 319 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 i
i15 i15
100 [{l]
PART 15.407 AVG PART15.407 G
525 1 S~ s ———ht=
Avg
10 30
115 115
s 5054, 5108, 562 5H6. 5m 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5107.66 44.55 54.00 -9.45 30.29 34.88 1111 31.73 26 319 AVERAGE 1 5270.80 9695 ----vv -onoe- B3.02 34.85 11.01 31.93 226 319 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C38 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental

Date: 2024-06-22
" Level (dBuVim)

Peak Blank

5346, 5384,
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mz dBuV/m dBuV/m o difm B B o deg
1 535.84 60.16 74.00 -13.84 46.43 34.83 10.94 32.04 226 39 PEAK

Date: 2024-06-22
mL&veI(dBWhn)
1225
f"'\-,._‘_‘_‘
075
100
. M, — PART 15.407 AV
Avg e Blank
350
115
5210 5308, 5346, 5384, 5422, 5460
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhndn Bl @ B B o dg
1 935,03 46,31 54.00 -7.6% .57 34.83 10.94 32.03 226 319 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C39 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E

17
Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH62_5310MHz

ANT 10
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 1
i15 i15
100 \ PiAR15407 700 PART 15407
525 N W 525 e m |
Peak
10 30
115 115
s 5062 S, 5186. 5248, 540 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5108.31 52.99 74.00 -20.01 38.73 34.88 1111 373 AUl 3 PEAK 1 5310.00 102,87 -----» -=--=- B9.02 34.84 10.98 31.97 Ul 3 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART 15,407 AVG PART15.407 A¥G
525 ; ===~ e ——
Avg
10 30
115 115
s 5062 S, 5186. 5248, 540 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 513349 43.99 54.00 -10.01 29.79 34.87 11.09 3176 211 3 AVERAGE 1 5310.00 93.93 ---eev oomeee B0.08 34.84 10.98 31.97 U1 3 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C40 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
Date: 2024-06-22
mL&veI(d&Nhn)
1225
WY “r\
b5 LA
700 I PART 15071
1
85 %““w . -
Peak Blank
34
115
540 5340, 530, 5400. 5430, 5450
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
B TR TR R v

1 5350.89 57.56 74.00 -16.44 43.82 34.83 10.94 .03 U1 IPEAK

Date: 2024-06-22
mLeveI(dBlthn)
1225
[
5 "\
100
L‘\ PART 15407 VG|
525 f
Avg [T Blank
30
115
50 5340. 5370, 5400. 5430, 5460
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
TmahEnh B 8 8 a E

1 5350.13 48.55 54.00 -5.45 34.81 34.83 10.94 32.03 M1 3 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number 1 C41 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

17
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_5310MHz
ANT 10
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 1
i15 i15
100 5401 700 PART 15407
! W
Ly e— " Fi ; 525
Peak
10 30
115 115
s 5062 S, 5186. 5248, 540 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5064.36 52.94 74.00 -21.06 38.60 34.89 11.13 31.68 207 305 PEAK 1 5310.00 102,30 -----~ -=--=- B8.47 34.84 10.97 31.98 207 305 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART 15,407 AVG PART 15407
525 : = e ——
Avg
10 30
115 115
s 5062 S, 5186. 5248, 540 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 514310 44.22 54.00 -9.78 30.03 34.87 1.9 3177 207 305 AVERAGE 1 5310.00 94,07 ----ev -onee- 80.22 34.84 10.98 31.97 207 305 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C42 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental
Date: 2024-06-22
mL&veI(d&Nhn)
1225
1080 M\
875
700 L\ﬂl [ PARTT5.207]
1
55 M“‘Wu- S S —
Peak Blank
34
115
540 5340, 530, 5400. 5430, 5450
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
B TR TR R v

1 535148 58.53 74.00 -15.47 44.79 34.83 10.94 32.03 207 305 PEAK

Date: 2024-06-22

mLeveI(dBlthn)
1225
5 “\
100

L\ PART 15407 VG|
525 St

Avg [T Blank
30
115
50 5340. 5370, 5400. 5430, 5460
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

TmahEnh B 8 8 a E

1 5350.13 48.86 54.00 -5.14 35.12 34.83 10.94 32.03 207 305 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C43 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E

18
Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE80_CH58_5290MHz

ANT 10
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 PART 15407 700 PART 15407
525 I — A A 525 O
Peak
10 30
115 115
s 5038. 511, 5174, 50 5290 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5050.63 52.93 74.00 -20.07 38.56 34.89 11.14 31.66 198 2 PEAK 1 5290.00 95.86 -----v -=-oe- B1.98 34.84 10.99 31.95 198 2 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
i15 i15 1
100 [{l]
PART 15.407 AVG
525 i 525
Avg
10 30
115 115
s 5038. 51t 5174, 50 5290 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5073.23 45.50 54.00 -8.50 31.17 34.89 11.13 31.69 198 2 AVERAGE 1 5290.00 B8.43 ----ev -omoee 7456 34.84 10.99 31.96 198 2 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C44 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
Date; 2024-06.22
M!’Level(tﬂ!ll\ﬂm)
1225
AW von)
o5 "‘)
700 [ PARTTS20T]
M 1
525 T 5 L
Peak Blank
30
115
5290 534, 5358, 5302 5426, 5460
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
B TR TR R v

1 5352.65 55.65 74.00 -18.35 41.91 34.83 10.94 32.03 198 2 PEAK

Date: 2024-06-22

mL&Y&I(dBIIVMI)

1225

075 _.u.w

100

L& PART 15.407 AV
525 f
R
Avg ™7 Blank

350

115

5290 53, 5358, 530 5426, 5460

Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
BT T R T R =i
1 53%.62 48.87 54.00 -5.03 35,13 34.83 10.94 .03 198 2 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C45 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E

18
Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE80_CH58_5290MHz

ANT 10
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 i
i15 i15
100 \ | PARTA5.407 700 PART 15407
1 M W
YL —— " o 525
Peak "
10 30
115 115
s 5038. 511, 5174, 50 5290 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 512427 53.68 74.00 -20.32 39.45 34.88 11.10 31.75 198 304 PEAK 1 5290.00 97.69 ----ev -onoe- B3.79 34.84 11.00 31.94 198 304 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART 15.407 AVG
525 7 525
Avg
10 30
115 115
s 5038. 511, 5174, 50 5290 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 513,39 45.92 54.00 -B.08 31.72 34.87 11.09 3176 198 304 AVERAGE 1 5290.00 B9.58 ----ev -omoe- 75,68 34.84 1100 31.94 198 304 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C46 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental
Date; 2024-06.22
M!’Level(tﬂ!ll\ﬂm)
1225
lkv"l
o5 "\
700 W [ PARTTS20T]
1

51.5 L”\OA.NW " oy -
Peak Blank

30

115

5290 534, 5358, 5302 5426, 5460

Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
B TR TR R v

1 535435 55.31 74.00 -18.69 41.57 34.83 10.94 32.03 198 304 PEAK

Date: 2024-06-22
" Level (dBuVim)

L\ PART 15407 AVG|
525

i Blank

Avg

5290 534, 5358, 5302 5426, 5460
Frequency (MHz)

Linit Margin Read At Cable Preap APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mz dBuV/m dBuV/m o difm B B
1 5355.04 48.48 54.00 -5.50 3475 34.83 10.94 32.04 198 304 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number 1 C47 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-25 . Lol dBim) Date: 2024-08-25
1225 1225
1050 105,
815 875
PART 15407 PART 15407
{18 O W 1 N [ (18 O W 1 A [
PART 15.407 AVG| PART 15.407 AVG|
B ==t — = = — Bl == = — —- = —
Peak Ly e, iyt Gt AT g P s et i PP Lot ot B e ]
30 30
Avg
115 1.
6500 1300, 19300, 33300, 40000 6500 13200, 19300, 26600, 35300, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 10580.00 48.33 68.30 -19.97 45.36 39.48 14.29 50.80 - Peak 1 10580.00 48.19 68.30 -20.11 45.22 39.48 14.29 50.80 -~ Peak
7 15870.00 46.92 74.00 -27.08 39.49 42.02 17.11 5L.70 - Peak 1 15870.00 47.21 74.00 -26.79 39.78 42.82 17.11 5170 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C48 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




saravas. FCC RF Test Report

Report No. :FR461305E

Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

Mode
ANT
Pol. Horizontal
. Lo i) Date: 2024-06-22
1225
1050
15
700 115407
12
YL —r— i . ot iy
Peak %)
115
G 5380. 5410, 540, 5410, 5500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Wodin W B0 B 0 B o dg
1 54%9.80 57.16 74.00 -16.84 43.40 34.81 1112 32.17 157 350 PEAK
1 546243 59.34 68.30 -B.96 45.57 34.81 1113 3217 157 350 PEAK
. Lve i) Date: 2024-06-22
1225
1050
i15
100
PART 15.407 AVG
525 i
Avg
10
115
g360 5380. 5440, 540, 5410, 5500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodhindaWn B0 djn b B o deg
1 5459.43 4474 54.00 -9.26 30.97 34.81 1012 326 157 350 AVERAGE

Fundamental
g e Date: 2024-06-22
1225
1054 !
05
700 PART 15417

25 M W

30
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5500.00 105,63 -----~ -=--=- 977 .80 1127 2.1 157 350 PEAK
- Level i) Date: 2024-06.-22
1225
1050 1
i15
[l
PART 15,407 AVG|

== e

]

115
100 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy

1 5500.00 99.03 ----ev -onoe- 85.17 34.80 1127 2.1

157 350 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

1 C49 of C123



saravas. FCC RF Test Report Report No. :FR461305E

19
Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 10
Pol. Vertical Fundamental
Date: 2024-06-22 Date: 2024-06-22
1 4nLe\leI (dBuVim) o ynL2¢l (dBuVim)
1225 1225
1080 1050 1
875 015
n PRI 15407 o PART 15407
2
1 W
S kot ;i ) vl 525
Peak W
3D %50
115
115
G 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
freg Level Line (d8) Level Factor Loss Factor Remark Uinit Hargin Read  Ant Cable Preamp APos Tos
- Freq Level Line (dB) Level Factor Loss Factor Renark
Wz dBu/m dBuv/m g dbm B A8 o deg -
1 5427.79 53.01 74.00 -20.99 39.34 34.81 10.99 32.13 169 15 PEAK Wz dBuV/m dBuv/m v dB/m A8 A8 m deg
1 5466.79 56.69 68.30 -11.61 42.90 34.81 11.15 32.17 169 15 PEAK 1 5500.00 101,84 ----vv -vnoe- B7.98 34.80 11.27 32.21 169 15 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART 15.407 AVG PART15.407 AVG
525 1 S~ et e
R —
Avg fﬂ_\/’d
10 30
115 115
g360 5380. 5440, 540, 5410, 5500 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5458.23 43.36 54.00 -10.64 29.60 34.81 1111 32.16 169 15 AVERAGE 1 5500.00 95.34 ---eev oemeee Bl.48 34.80 11.27 3221 169 15 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C50 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
. Leve BV Date: 2024.06-24 . Leve 6BV Date: 2024-06-24
1225 1225
1080 105,
075 075
PART 15.407 PART 15407
00— L —An [ L] 1] [ (7 B A B [ L0 [T [
R ) P 1 | L | PRTISATAG) o — - ! | o PART15407AVG|
Peak et e N PSp—— . e
30 30
Avg
115 fr.
6500 8300, 11100 13400. 15700. 18000 6500 8800 100, 13400. 15700. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuv/m  dB dBwv dB/m B dB  em deg Mz dBuV/m dBuV/m 0B BV dB/m B dB em  deg
1 11000.00 54.65 74.00 -19.35 5151 30.40 14.54 50.80 110 29 Peak 1 11000.00 55.38 74.00 -18.62 52.24 30.40 14.54 50.80 165 358 Peak
1 11000.00 44.37 54.00 -9.63 41.23 39.40 14.34 0.80 110 19 Average 1 11000.00 45.28 54.00 -B.72 42.14 39.40 14.54 0.80 165 358 Average
3 16500.00 47.84 68.30 -20.46 30.88 42.40 17.36 51.80  -- - Peak 3 16500.00 47.57 68.30 -20.73 30.61 42.40 17.36 51.80 - -- Peak
Sporton International Inc. (ShenzZhen) Page Number : C51 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
. Lol i) Date: 2024.06.22 . LGBV Date: 2024-06.22
1225 1225
100 105,
875 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG PART 15.407 AVG
e I A ‘ 3 N T = == s A
Peak it b 4 ot b e s P T L ST — - v PR
30 3
Avg
175 fr.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 11160.00 47.40 74.00 -26.60 24.00 39.53 14.64 50.77 - - Peak 1 11160.00 47.46 74.00 -26.54 44.06 39.53 14.64 50.77  -- - Peak
1 16740.00 47.18 68.30 -21.12 30.05 42.45 17.43 5L.75 - - Peak 1 16740.00 48.45 68.30 -19.85 40.32 42.85 17.43 5175 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C52 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E
21
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH140_5700MHz
ANT 10
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1
1050 1050
i15 i15
i L1541 0 O e T8 e e O 141
1
525 “ . 53 MW bt
Peak
10 30
115 115
st 513, 5T, 5730, 5752 5785 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 576.5 60.35 68.30 -7.95 45.97 35.12 11.65 32.39 160 352 PEAK 1 5700.00 106,64 -----~ -=--=- 92.27 3%.08 11.66 32.37 160 352 PEAK
- Level i) Date: 2024-06.-22
1225
1050 1
i15
[{l]
PART15.407 AVG
= et ————————
Avg Blank
30
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5700.00 10028 -----~ -=--=- B5.90 35.67 11.67 32.36 160 352 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C53 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E
21
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH140_5700MHz
ANT 10
Pol. Vertical Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 1
i15 i15
i " L1541 0 O e T8 e e O
1
525 525
Peak
10 30
115 115
st 513, 5T, 5730, 5752 5785 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 5727.53 58.37 68.30 -9.93 43.99 35.12 11.65 32.39 148 20 PEAK 1 5700.00 102,46 -----~ -=---- B8.08 35.67 11.67 32.36 148 20 PEAK
- Level i) Date: 2024-06.-22
1225
1050
1
i15
[l
PART15.407 AVG
== s —————— L_,._._—
Avg Blank
30
115
100 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5700.00 96.19 ----ev -oeee- B1.B1 35.67 11.67 32.36 148 20 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C54 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
Lol Dae: 2024.06.23 Lol B Dt 2024.06.23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
T i . : —— = 5. e T = : — 2=
Peak T AN A T T e N i o]
30 30
Avg
115 f1.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 11400.00 47.46 74.00 -26.54 43.68 39.72 14.78 50.72  -- - Peak 1 11400.00 47.64 74.00 -26.36 43.86 39.72 14.78 50.72 - - Peak
1 17100.00 48.50 68.30 -19.80 40.31 42.46 17.53 51.80 - - Peak 1 17100.00 48.85 68.30 -19.45 40.66 42.46 17.53 51.80 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C55 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz

Mode
ANT
Pol. Horizontal
. Lo i) Date: 2024-06-22
1225
1050
15
700 RT 15407
1
525 o "
Peak %)
115
G 5380. 5410, 540, 5410, 5500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Wodin W B0 B 0 B o dg
1 5457.48 56.51 74.00 -17.49 42.75 34.81 1111 32.16 162 350 PEAK
1 5469.93 61.62 6B.30 -6.68 47.83 34.81 11.16 32.18 162 350 PEAK
. Lve i) Date: 2024-06-22
1225
1050
i15
100
PART 15.407 AVG
525 i
Avg
10
115
g360 5380. 5440, 540, 5410, 5500
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

g dB/m A8 B m deg

1 5457.93 44.83 54.00 -9.17 31.07 34.81 1011 326 162 350 AVERAGE

Fundamental
- Level i) Date: 2024-06.-22
1225
1
1050
i15
700 PART 15407
525 MWW
30
115
100 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5500.00 106,56 -----~ -=--=- 9%2.70 .80 11.27 2.1 162 350 PEAK
Date: 2024-06.-22

! 4"Le\iel (dBuVim)

1225

1080

i75

10

== —

PART 15407 AVG

115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy

1 5500.00 98.80 -----v ------ B4.94 34.80 11271 2.1

162 350 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

. C56 of C123



saravas. FCC RF Test Report

Report No. :FR461305E

22
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz
ANT 10
Pol. Vertical Fundamental
Date: 2024-06-22 Date: 2024-06-22
1 4nLe\leI (dBuVim) ! 4"Le\iel (dBuVim)
1225 1225
1050 1050 1
875 015
0 15407 0 PART 15407
g 2
55, g e R A M s
Peak
kil %50
115
115
G 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Hargin Read  Ant Cable Preamp  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
Wz dBu/m dBuv/m g dbm B A8 o deg -
1 5459.80 55.55 74.00 -18.45 41.79 34.81 1112 3.7 19 5 PEAK Wz dBuV/m dBuv/m v dB/m A8 A8 m deg
1 5467.68 58.64 £8.30 -9.66 44.85 34.81 11.15 .17 1% 5 PEAK 1 5500.00 102,30 -----» -=--=- B8.44 34.80 11.27 2.1 159 5 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART 15.407 AVG PART15.407 AVG
525 : = == —— L._,,__m___...._-
Avg ___,//A—/A)
10 30
115 115
g360 5380. 5440, 540, 5410, 5500 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodhindaWn B0 djn b B o deg Wodin e BN B 0 B o deg
1 545,73 43.72 54.00 -10.28 29.95 34.81 11.12 3216 199 5 AVERAGE 1 5500.00 95.26 ----ev -vnoe- Bl.40 34.80 11.27 2.1 199 5 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C57 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
. Leve BV Date: 2024.06-24 . Leve 6BV Date: 2024-06-24
1225 1225
1050 105,
B75 B75
PART 15.407 PART 15407
0 I —_n TN \ L] - I L, I MR TN \ L] - I
Y A 1 | ) | PART15407 AVG) ) I ! | ) _ PART1407AVG)
Peak ettty s ! s b i . Ao |
%0 30
Avg
115 fr.
6500 B300. 1100 13400 15700, 18000 6500 800, f1100. 13400 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi din e 08 W B B B o de Mo din Bn 0B kW B B B a de
1 11600.00 54.48 74.00 -19.52 51.34 39.40 14.54 50.80 110 39 Peak 1 11600.00 55.46 74.00 -18.54 52.32 39.40 14.54 50.80 165 356 Peak
1 11000.00 44.89 54.00 -9.11 4175 39.40 14.34 0.80 110 39 Average 1 11000.00 45.48 54.00 -B.52 42.34 39.40 14.34 0.80 165 3% Average
3 16500.00 47.28 68.30 -21.07 39.32 42.40 17.36 SLE0 - -- Pesk 3 16500.00 47.77 68.30 -20.5 39.81 42.00 17.36 5180 -- - Pesk
Sporton International Inc. (ShenzZhen) Page Number : C58 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-23 . Lol dBim) Date: 2024-08-23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
L = : =7 = 5. e = : = =
Peak e W - — 2 gt ] - e o ik Pty o
30 30
Avg
115 f1.
6500 8800, i, 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 11160.00 47.12 74.00 -26.88 43.72 39.53 14.64 50.77 - - Peak 1 11160.00 47.36 74.00 -26.64 43.% 39.53 14.64 50.77 - - Peak
1 16740.00 47.88 68.30 -20.40 30.75 42.45 17.43 5L.75 - - Peak 1 16740.00 47.68 68.30 -20.61 30.55 42.85 17.43 5175 - - Peak
Sporton International Inc. (ShenzZhen) Page Number : C59 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E
24
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_5700MHz
ANT 10
Pol. Horizontal Fundamental
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1
1050 1050
i1 i15
i . L1541 0 O e T8 e e B 141
A 1
525 55 W V—
Peak
10 30
115 115
st 513, 578, 5730, 5752 5785 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 578.9 60.83 68.30 -7.47 46.45 35.12 11.65 32.39 148 351 PEAK 1 5700.00 105,66 -----~ ----- 9.28 35.07 1167 32.36 148 351 PEMK
- Level i) Date: 2024-06.-22
1225
1050 1
i15
[{l]
PART15.407AVG
= e ————— LM
Avg Blank
30
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5700.00 98.63 -----v -=--m- B4.25 35.07 11.67 32.36 148 351 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C60 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :F

R461305E

Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH140_5700MHz

Mode
ANT
Pol. Vertical

. Lve i) Date: 2024-06-22

1225

1050

i15

100 PART 15,407

1

525 M AT
Peak

10

115

st 53, 5T, 5730, 5752 5785
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg

1 5725.39 57.47 68.30 -10.83 43.09 35.12 11.65 32.39 145 15 PEAK

Avg Blank

Fundamental
- Level i) Date: 2024-06.22
1225
1050 1
i75
) S A P | PART 15407
525 Mrrirstuasenth e
350
175
1500 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
WG B @ B B B @ dg
1 5700.00 101,30 ------ ------ 86.92 35.07 11.67 3236 145 15 PEMK
- Level i) Date: 2024-06.22
1225
1050
1
i75
700
P N __ RTISATTAVG L#___
350
175
1500 2200, 3400, 4600, 5800, 7000

Frequency (MHz)

Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor
Biadin B Bh B B @ dyg
1 5700.00 94,92 ----ev -omeee 80.54 35.67 11.67 32.36 145

Remark

15 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number : C6lo

fC123



SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-23 . Lol dBim) Date: 2024-08-23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
A 3 S A 52 T T . e 2=
Peak T e R I r——| b g g, o i
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 11400.00 47.83 74.00 -26.17 44.85 39.72 14.78 50.72 - Peak 1 11400.00 47.28 74.00 -26.72 43.50 39.72 14.78 50.72 -~ Peak
2 17100.00 47.59 68.30 -20.71 39.40 42.46 17.53 51.80 - Peak 1 17100.00 47.89 68.30 -20.41 39.70 42.46 17.53 51.80 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C62 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




saravas. FCC RF Test Report

Report No. :FR461305E

25
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH102_5510MHz
ANT 10
Pol. Horizontal Fundamental
Date: 2024-06-22 Date: 2024-06-22
1 4nLe\leI (dBuVim) ! 4"Le\iel (dBuVim)
1225 1225
1050 1050 1
875 015
n PART 15,407 o PART 15407
"
71 SOUSR S VU s
Peak
3D %50
115
115
G 5362 5414, 5446 5418, 5510 [
Frequency (MHz) 1000 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Wargin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwV dBm B A8 m  deg -
1 54%9.60 58.11 74.00 -15.89 44.34 34.81 1112 3216 289 1 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
1 5469.30 61.42 68.30 -6.88 47.63 34.81 11.16 3218 289 1 PEAK 1 5510.00 104,35 ----vv =oeee- 9.4 M.BL 1132 2.2 W 1 PEA
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART 15,407 AVG PART15.407 AVG
525 ] S~ et ]
Avg
10 30
115 115
g360 5382 5414, 5446, 5418, 5540 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B B0 djn o B o deg Wodindin B BN B 0 B o deg
1 5459.68 47.45 54.00 -6.55 33.68 34.81 11.12 32.16 209 1 AVERAGE 1 5510.00 94,73 ---eev oomeee 80.82 34.81 11.32 2.2 209 1 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C63 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
Date: 2024-06-22
mLeveI(dBlle]
1225
875 \h
4 P ““. PART 15407
525 MW Jimkbitlin, . m !
Peak Blank
34
115
510 5561, LiirA 5663, 574, 5785
Frequency (MHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 54371 53.22 68.30 -15.08 38.84 35.14 11.64 32.40 209  1PEAK

Sporton International Inc. (ShenzZhen) Page Number : C64 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E

25
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH102_5510MHz

ANT 10
Pol. Vertical Fundamental
Date: 2024-06-22 Date: 2024-06-22
1 4nLe\leI (dBuVim) ! 4"Le\iel (dBuVim)
1225 1225
1050 1050 1
875 015
n PART 15,407 o PART 15407
0 '
525, P N ieareinid 525
Peak WWM
3D %50
115
115
G 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Wargin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwV dBm B A8 m  deg -
1 54%5.38 54.57 74.00 -19.43 40.82 34.81 11.10 32.16 200 17 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
1 5468.96 58.29 68.30 -10.01 44.50 34.81 11.16 3218 200 17 PEAK 1 5510.00 99.82 ----ov -oooe- 85.96 34.80 11.27 2.2 200 17 PEK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART15.407 AVG PART15.407 AVG
525 i S~ et ]
AVg //_’AVIJ
10 30
115 115
g360 5382 5414, 5446, 5418, 5540 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B B0 djn o B o deg Wodindin B BN B 0 B o deg
1 5460.00 45.21 54.00 -8.79 31.45 34.81 1112 3217 200 17 AVERAGE 1 5510.00 91.08 -----v -=---- 7.09 .81 1132 3222 200 17 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C65 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental

Date: 2024-06-22
" Level (dBuVim)

m.srw‘\
M—LN* \ PART 18407

"

Peak Blank
34
115
510 5561, LiirA 5663, 574, 5785
Frequency (MHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 576462 53.61 68.30 -14.69 39.23 35.17 11.63 32.42 200 17 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C66 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

26
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134 5670MHz
ANT 10
Pol. Horizontal Fundamental
Date: 2024-06-22 Date: 2024-06-22
1 4nLe\leI (dBuVim) ! 4"Le\iel (dBuVim)
1225 1225
1050 1050 1
875 015
e pHLEAT 0 s T8 e e 1
1 ) .
55 N—— s
Peak
kil %0
115
115
G 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Wargin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwV dBm B A8 m  deg -
1 5390.19 51.71 74.00 -22.29 38.06 34.82 10.91 32.08 1% @ PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
1 5469.23 50.94 68.30 -17.36 37.15 34.81 11.16 3218 1% @ PEAK 1 5670.00 104,13 ----ev -ooee- 89.75 35.04 11.68 32,34 1% 0 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050 1
i15 i15
100 [l
PART 15.407 AVG PART15.407AVG
M ===~ e —
Avg !
10 30
115 115
g360 5414, 5478, 5542 5606. 5670 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B B0 djn o B o deg Wodindin B BN B 0 B o deg
1 5459.92 42.9 54.00 -11.10 29.14 34.81 1112 32.17 196 0 AVERAGE 1 5670.0 9636 -----v -=-oe- B1.99 35.03 11.68 32.34 19 O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C67 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
Date: 2024-06-22
mLeveI(dBll\ﬂm]
1225
105, A Vo
i75
n Wwww BURT 15401
o5 b i
Peak Blank
30
115
5670 5680. 5708 521, 5746 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp Aos  Tos
Freq Level Line Margin Level Factor Loss Factor Remark
T R R e r—
1 572629 62.58 68.30 -5.72 48.20 35.12 11.65 32,39 1% 0 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C68 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

26
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134 5670MHz
ANT 10
Pol. Vertical Fundamental
Date: 2024-06-22 Date: 2024-06-22
1 4nLe\leI (dBuVim) ! 4"Le\iel (dBuVim)
1225 1225
1080 1050 1
875 015
T S—— 5401 o O T s e [ PART 15407
1 2 L
LT L P— ik 5 i 525
Peak
3D %0
115
115
G 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Wargin Level Factor Loss Factor Remark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wz dBuV/m dBuv/m  dB dBwV dBm B A8 m  deg -
1 545451 51.74 74.00 -22.26 37.99 34.81 11.10 32.16 186 24 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
1 5465.68 50.93 68.30 -17.37 37.15 34.81 11.14 3217 186 24 PEAK 1 5670.00 101.73 -----v ==-o- 8735 15.04 11.68 32,34 18 M PEK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART 15.407 AVG PART 15407 AVG
M S~ e ——————
Avg !
10 30
115 115
g360 5414, 5478, 5542 5606. 5670 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B B0 djn o B o deg Wodindin B BN B 0 B o deg
1 545576 42.71 54.00 -11.29 28.96 34.81 11.10 32.16 186 24 AVERAGE 1 5670.00 92.86 -----v -=--m- 1849 35.03 11.68 32.34 186 24 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

: C69 of C123



e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental
Date: 2024-06-22
mLeveI(dBlle]
1225
0
b5
00 R PART15407]
W%
525 A i "
Peak Blank
34
115
5670 5680. 5708 501, 5746, 5785
Frequency (MHz)
Linit Read  Ant Cable Preanp Aos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark
T R R e r—
1 576.68 58.34 68.30 -9.9 43.96 35.12 11.65 32.39 186 24 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C70 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH106_5530MHz

Mode
ANT
Pol. Horizontal
. Lo i) Date: 2024-06-22
1225
1050
15
700 PART 15,407
2
525 P .
Peak %)
115
G 5386. M. 5438, 5404, 5530
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Wodin W B0 B 0 B o dg
1 5457.55 54.74 74.00 -19.26 40.98 34.81 11.11 3216 195 @ PEAK
1 5469.63 56.08 £8.30 -12.22 42.29 34.81 11.16 3218 145 @ PEAK
. Lve i) Date: 2024-06-22
1225
1050
i15
100
PART 15.407 AVG
525 \
Avg
10
115
g360 5385. 0. 5438, 5404, 5530
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

g dB/m A8 B m deg

1 545413 48.05 54.00 -5.95 34.30 34.81 1110 3216 195 0 AVERAGE

Fundamental
- Level i) Date: 2024-06.-22
1225
1050 1
i15
700 PART 15407
525 W
30
115
100 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5530.00 99.59 ---eev oomeee B5.58 34.84 11.40 32.23 19 0 PEAK
Date: 2024-06.-22

! 4"Le\iel (dBuVim)

1225

1080

i75

10

175

PART 15407 AVG
34

1500 2200, 3400, 4600,
Frequency (MHz)

Linit Margin Read At Cable Preamp
Freq Level Line (dB) Level Factor Loss Factor

Wz dBuv/m dBul/m g difm B dB

1 5530.00 91.08 -----v -=-oe- 76,99 34.84 1140 32.23

5800. 7000

APos  TPos
Remark

195 O AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

. C71 of C123



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental

Date: 2024-06-22
" Level (dBuVim)

Peak Blank

5530 5511, 5624, 5671, 5718, 5765
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m o difm B B o deg
1 575467 53.53 68.30 -14.77 39.14 35.06 11.64 32.41 195 0 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C72 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH106_5530MHz

Mode
ANT
Pol. Vertical
. Lo i) Date: 2024-06-22
1225
1050
15
700 PART 15,407
2
Y : L
Peak %)
115
G 5386. M. 5438, 5404, 5530
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos
Freq Level Line (d8) Level Factor Loss Factor Remark
Wodin W B0 B 0 B o dg
1 543147 52.51 74.00 -11.49 38.83 34.81 11.00 32.13 200 316 PEAK
1 5469.81 54.46 68.30 -13.84 40.67 34.81 11.16 32.18 200 316 PEAK
. Lve i) Date: 2024-06-22
1225
1050
i15
100
PART 15.407 AVG
525 7
Avg
10
115
g360 5385. 0. 5438, 5404, 5530
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark

g dB/m A8 B m deg

1 S457.75 46.01 54.00 -7.99 32.25 34.81 1111 3216 200 316 AVERAGE

Fundamental
. oLeve ({BuVim) Date; 20240622
1225
1050
1
o5
00 PART 15,407

s W \«-W-»M‘

30
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5530.00 9452 ---eev ooeeee B0.61 34.81 11.32 32.22 200 316 PEAK
Date: 2024-06.-22

! 4"Le\iel (dBuVim)

1225

1080

i75

10

== Fr—

175

PARTA5407 AVG |

Mw

1500 200, 3400, 4600,
Frequency (MHz)

Linit Margin Read At Cable Preamp
Freq Level Line (dB) Level Factor Loss Factor

Wz dBuv/m dBul/m g difm B dB

1 5530.00 86,67 -----v -=--=- T2.60 3485 1142 3.4

5800. 7000

APos  TPos
Remark

200 316 AVERAGE

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

. C73 of C123



e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental

Date: 2024-06-22
" Level (dBuVim)

Peak Blank

5530 5511, 5624, 5671, 5718, 5765
Frequency (MHz)

Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m o difm B B o deg
1 575363 52.79 68.30 -15.51 38.40 35.16 11.64 32.41 200 316 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C74 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH112_5610MHz
ANT
Pol. Horizontal Fundamental
Date: 2024-06-22 Date: 2024-06-22
1 4nLe\leI (dBuVim) ! 4"Le\iel (dBuVim)
1225 1225
1050 1050 1
875 015
o | o 0 1 T8 e s a1
102
525 525
Peak
3D %0
115
115
G 5402 5454, 5506. 5558, 5610 [
Frequency (MHz) 1000 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Hargin Read  Ant Cable Preamp  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
Wz dBu/m dBuv/m B dBm B A8 m deg -
1 5448.67 54.14 74.00 -19.86 40.41 34.81 11.07 32.15 198 @ PEAK Wz dBuV/m dBuv/m v dB/m A8 A8 m deg
1 5463.52 55.18 68.30 -13.12 41.41 34.81 1113 .7 198 @ PEAK 1 5610.00 102,53 -----v -=--=- B8.16 34.96 1171 3230 198 0 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [{l]
PART 15.407 AVG PART15.407 AVG
525 1 ==~ et ———————
Avg
10 30
115 115
g360 5402 5454, 5506. 5558, 5610 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B 0 B o deg
1 5446.10 46.66 54.00 -7.34 32.94 34.81 11.06 32.15 198 0 AVERAGE 1 5610.00 94,97 ----ev -oeeee B0.62 34.94 11,70 32.29 198 0O AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C750f C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
Date: 2024-06-22

m‘LeveI(dBll\ﬂml
1225

"’M’M’MML Loa Al

b5 W

Mo
100 h PART 154071
M,{\,M T
by LA
525 =
Peak Blank

34

115

5610 5641. 5672, 5703, 5T 5785

Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark

BT R TR R vi—

1 5727.89 61.05 68.30 -7.25 46.67 35.12 11.65 32,39 198 0 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C76 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

28
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH112_5610MHz
ANT 10
Pol. Vertical Fundamental
Date: 2024-06-22 Date: 2024-06-22
1 4nLe\leI (dBuVim) ! 4"Le\iel (dBuVim)
1225 1225
1050 1050 1
875 015
o | — 70 mml e 4 e e | 1
1 i
Tl ,, s
Peak
3D %50
115
115
G 5402 5454, 5506. 5558, 5610 [
Frequency (MHz) 1000 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preanp APos  TPos o
Freq Level Line (dB) Level Factor Loss Factor Renark Linit Hargin Read  Ant Cable Preamp  APos  Thos
- Freq Level Line (dB) Level Factor Loss Factor Renark
Wz dBu/m dBuv/m B dBm B A8 m deg -
1 54p6.78 51.74 74.00 -22.26 38.12 34.82 10.90 32.18 200 327 PEAK Wz dBuV/m dBuv/m v dB/m A8 A8 m deg
1 546297 53.28 68.30 -15.02 39.51 34.81 1113 3207 200 327 PEAK 1 5610.00 98.61 -----v -=--m- BA.25 34.96 1170 3230 200 327 PEAK
. Lve i) Date: 2024-06-22 - Level i) Date: 2024-06.-22
1225 1225
1050 1050
1
i15 i15
100 [l
PART 15.407 AVG PART15.407 AVG
525 ] ===~ s ————— LN__
Avg
10 30
115 115
g360 5402 5454, 5506. 5558, 5610 100 20. 00, 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B 0 B o deg
1 5451.01 44.89 54.00 -9.11 31.15 34.81 11.08 32.15 200 327 AVERAGE 1 5610.00 90.48 -----v -oooe- 76,13 34.94 1170 3229 200 327 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C77 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental
Date; 2024-06.22
mLeveI(dBll\ﬂm)
1225
A (Y
075
100 - PART 154071
LT P 1
525 M‘“""Wwﬂmn "
Peak Blank
30
115
5610 5641, 5672, 5703, 5734, 5765
Frequency (VHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
BT R TR R vi—
1 5730.99 56.56 68.30 -11.74 4218 35.12 11.65 32.39 200 327 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C78 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



SPORTON LAB.

FCC RF Test Report

Report No.

:FR461305E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-23 . Lol dBim) Date: 2024-08-23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
L = —— 2= 5. — i = — 7=
Peak Lyt ATy e AN ot AR, AP A N b =z i g
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 11490.00 47.75 74.00 -26.25 43.83 39.79 14.83 50.70 - Peak 1 11490.00 47.97 74.00 -26.03 44.85 39.79 14.83 50.70 -~ Peak
2 17235.00 47.99 68.30 -20.31 39.94 42.41 17.57 5L.93 - Peak 1 17235.00 47.30 68.30 -21.00 39.25 42.41 17.57 51.93 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C79 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-23 . Lol dBim) Date: 2024-08-23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
A R 3 T ! 52 e = = 27
Peak M b e i I et w Rl R o
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 11570.00 47.37 74.00 -26.63 43.29 39.86 14.88 50.66 - Peak 1 11570.00 47.97 74.00 -26.03 43.89 39.86 14.88 50.66  -- - Peak
7 17355.00 47.77 68.30 -20.53 39.86 42.36 17.60 52.85 - Peak 1 17355.00 48.27 68.30 -20.03 40.36 42.35 17.60 52.05 - -- Peak
Sporton International Inc. (ShenzZhen) Page Number : C80 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




saravas. FCC RF Test Report Report No. :FR461305E

31
Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

ANT 10
Pol. Horizontal Fundamental
ygler GBuVm) Date: 202422 . el i) Date 20240622
1225 1225
1
1050
1050
875
i75
0 . PEAK_BE(B4)_16.24
: 0 1 Y e e 1
525 AT ) N . S
525 W
Peak 0
s B0
175
5825 5850. 75, 5900. 5925, 5950
Frequency (MHz)
v
faoo 200, 400, 4500, 5800, 7000
Linit Read  Ant Cable Preamp APos TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Renark
—MHZMM_ﬁmm_ﬁ_ﬁ_m_deg— Linllit . Read At Cable Preamp APos TPos
1S53 6.0 04 6.9 SLO B0 S R4 175 30 PEM Freq Level  Line hargin Level Factor  Loss Factor Renark
2 5B59.33 62.39109.50 -47.20 4.7 35.30 151 N 75 360 PEAK -
]S94 5205 68611636 38.00 3539 1140 4 475 360 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 593708 5292 68.30 -15.38 3868 /4L 1038 NS5 75 360 PEAK 1 5B25.00 0776 -ovev -eeeee 9,39 1.5 W58 N4 15 360 PEK
. Lol B} Date: 2024-06-22
1225
1050 i
i75
100
S A PRI 15407 AVG.
Avg Blank —//,_,—H_/A—/JL___
B0
175
150[] 200, 400, 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Woddn B B B0 B B B @ g
1 5825.00 101.20 ------ -=---- 86.83 35.25 1158 32.46 175 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C81 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

31
Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT 10
Pol. Vertical Fundamental
ygler GBuVm) Date: 202422 . el i) Date 20240622
1225 15
1050
1050 1
875
i75
00 | PEAK_BF(B4)_16-24
: 3 0 1 Y e e 111
28 " AU S .
525 WW
Peak 0
s B0
175
5825 5850, 5475, 5900, 5925, 5950
Frequency (MHz)
150[] 200, 400, 4500, 5800, 7000
Linit Read  Ant Cable Preamp APos TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Renark
—MHZMM_ﬁmm_ﬁ_ﬁ_m_deg Linllit . Read At Cable Preamp APos TPos
1 SSAS G665 ULT A1 .33 B0 U5 R4 100 0 PEK Freq Level  Line hargin Level Factor  Loss Factor Renark
2 SBS8.83 60.27109.73 -49.46 £45.94 35.30 1152 N9 100 0 PEAK -
] S48 5342 68.88 -15.46 3017 3539 1140 .4 100 0PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 50858 5294 68.30 -15.36 B.TL B 1036 NS5 100 0PE 1 5825.00 102,88 ----ov -eeeee B850 3.5 1058 N6 100 0PEK
. Lol B} Date: 2024-06-22
1225
1050
|
i75
100
PART 15407 AVG
===~ e e
Avg Blank
B0
175
150[] 200, 400, 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Wodindin B BN B 0 B o deg
1 582500 96,39 -ovev weeeee 0.0 3.5 1158 3246 100 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C82 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
Lol Dae: 2024.06.23 Lol B Dt 2024.06.23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
2 N L] - [l 2 MR TN L] - [l
PART 15.407 AVG| PART 15.407 AVG|
5= = : —— 77 5. — T = : — 77
Peak ot ot . . ] O it \ g b
30 30
Avg
115 f1.
6500 B800. fifoo, 13400, 15700, 18000 6500 8800, fifoo. 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 1650.00 47.18 74.00 -26.8 42.9 39.92 14.93 S0.6L -~ -- Pesk 1 11650.00 47.39 74.00 -26.61 .15 39.92 14.93 0.6 -~ -- Pesk
1 UMT5.00 47.68 68.30 -20.60 39.91 42.31 1763 SA7 oo - Pedk D O1ATS.00 A47.47 68.30 -20.83 30.70 4231 1763 5207 oo - Pedk
Sporton International Inc. (ShenzZhen) Page Number : C83 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

32
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_5745MHz
ANT 10
Pol. Horizontal Fundamental
o Leve (Vi) Date: 2024522 . el i) Date 20240622
" PERR_BETBA_To-24 4
1225 / 1225
1050 T 1
1050
875
i75
{1 H
" 0 1 Y e e 111
52 m A [ORPTRERY dartet,
525 W
Peak 0
s B0
175
5600 5629, 5658, 5687. 576, 5745
Frequency (MHz)
150[] 200, 400, 4500, 5800, 7000
Linit Margin Read Ant Cable Preamp APos TPos Frequency (MHz)
Freq Level Line (dB) Level Factor Loss Factor Renark
T W BahBWE BN @ B B o i Linllit Vargin Read At Cable Preamp APos TPos
1 S0 I 6301408 185 B0 L6 R 199 3 PEAK Freg Level - Line (48] Level Factor Loss Factor Renark
1 OS6S0.6L 5278 GR.3L-I5.60 3833 B0 1169 B 199 3PEAK -
3 S7T19.99 66.88 110.80 -43.92 5249 35.41 1166 .38 199 3 PEAK Mz dBu¥/m dBu/m @V dm B B oo dg
4 ST0.00 66.68 110.80 -4.12 5229 3.1 1066 1B 199 3PEM 1574500 10789 -oenve -oeeee 9.5 B3 OALGS 10 19 IPEN
. Lol B} Date: 2024-06-22
1225
1050 1
i75
100
PART 15407 AVG
p==== e e
Avg Blank
B0
175
150[] 200, 400, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e BN B 0 B o deg

B4.67 35.14 11.64 32.40

199 3 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

. C84 of C123



saravas. FCC RF Test Report

Report No. :FR461305E

Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149 5745MHz

Mode
ANT
Pol. Vertical
. Level [fBai) Date: 2024-06-22
L PERR_BE[BA]_To-4
1225 /
1050 —
875
[ SS====—————— i
1
5 - s "
30
Peak
175
5600 5629, 5658, 5667, 5716, 5745
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
iz dBu/m dBuV/m v di/m A8 A8 om deg
1 5605.31 53.70 68.30 -14.60 39.33 34.95 11.71 3.9 118 10 PEAK
2 5650.69 52.73 68.81 -16.08 38.36 35.01 11.69 32.33 118 10 PEAK
3 5718.41 63.46 110.35 -46.89 49.67 35.11 11.66 32.38 118 10 PEAK
4 5720.15 64.65 111.14 -46.49 50.26 35.11 11.66 32.38 118 10 PEAK
Avg Blank

Fundamental
g e Date: 2024-06-22
1225
1050 1
05
) S A B | PART15.407

5mmmmwwmwwwwwﬂwwmwmwwwwwmmehwmwmww

30
115
100 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5745.00 105.79 ----ev -enee- 941 3504 11.64 2.0 118 10 PEAK
Date: 2024-06.-22

! 4"Le\iel (dBuVim)

1225
1050 1
i15
[l
PART15.407 AVG
===~ e ———————
30
115
100 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 545,00 9695 ----ev -omee- B2.57 35.14 11.64 32.40 118 10 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number

C85 of C123



SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
Lol Dae: 2024.06.23 Lol B Dt 2024.06.23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
o — — - i | PARTA5.407 AVG| 0 . ] ) | PARTA5.407 AVG|
Peak JWNWWW"’MW" . i . Pginy st el Wb, Mmmwfw
30 30
Avg
115 1.
6500 8800, i, 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 11490.00 47.83 74.00 -26.17 43.91 39.79 14.83 50.70 - Peak 1 11490.00 47.55 74.00 -26.45 43.63 39.79 14.83 50.70 -~ Peak
2 17235.00 47.46 68.30 -20.84 39.41 42.41 17.57 5L.93 - Peak 1 17235.00 47.15 68.30 -21.05 39.20 42.41 17.57 51.93 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C86 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol.

Horizontal Vertical
Lol Dae: 2024.06.23 Lol B Dt 2024.06.23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
5= f B e | 52 e & — 2=
Peak R " AP g Ltttk ettt NP PR i
30 30
Avg
115 1.
6500 B800. fifoo, 13400, 15700, 18000 6500 8800, fifoo, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 11570.00 47.9 74.00 -26.10 43.82 39.86 14.88 50.66 --  -- Peak 1 11570.00 47.70 74.00 -26.29 43.63 39.86 14.88 50.66 - -- Peak
1 17355.00 47.35 68.30 -20.95 30.44 42.35 17.60 52.5 - - Peak 1 17355.00 48.00 68.30 -20.30 40.09 42.35 17.60 52.05 - -- Peak
Sporton International Inc. (ShenzZhen) Page Number : C87 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




saravas. FCC RF Test Report

Report No. :FR461305E

34
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_5825MHz
ANT 10
Pol. Horizontal Fundamental
ygler GBuVm) Date: 202422 . el i) Date 20240622
1225 1225
1
1050 150
875
i75
0 PEAK_BE(B4)_16.24
% ] 00 T e 2 67
525 - u- " .
525 bbb vhd
Peak 0
s B0
175
5825 5850. 5875, 5900. 5925, 5950
Frequency (MHz)
1500 200, 400, 4500, 5800, 7000
Linit Margin Read Ant (able Preamp APos  TPos Frequency (MHz)
Freq Level Line (dB) Level Factor Loss Factor Renark
T W BahBWE BN @ B B o i Linllit Vargin Read At Cable Preamp APos TPos
1SS 650 U094 LT .6 B0 5 A 193 360 PEM Freg Level Line (dB) Level Factor ~ Loss Factor Renark
2 5BS5.00 69.40 110.80 -41.40 5.7 35.30 1152 A9 193 360 PEAK -
3 OSRAB 5273 68.33 -15.60 3848 3539 1140 .4 193 360 PEAK Mz dBu¥/m dBu/m @V dm B B oo dg
4 504269 53.05 68.30-15.25 3B.B2 WA 137 NS5 193 360 PEAK 1 5B25.00 109,14 -ovev weeee W7 BS UL N6 193 360 PE
. Lol B} Date: 2024-06-22
1225
1050 |
i75
100
S R PART 15407 AVG.
Avg Blank /\f—)tw
B0
175
1500 200, 400, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e BN B 0 B o deg

1 5825.00 99.57 ----ev oomee- 85.20 35.25 11.58 32.46

193 360 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000
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saravas. FCC RF Test Report Report No. :FR461305E

34
Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_5825MHz

ANT 10
Pol. Vertical Fundamental
ygler GBuVm) Date: 202422 . el i) Date 20240622
1225 1225
1050
1050 !
875
i75
100 9 PEAK_BE(B4)_16-24
: 00 1 Y e e 11
525 . R B
525 bbb
Peak 0
s B0
175
5825 5850. 5875, 5900. 5925, 5950
Frequency (MHz)
v
faoo 200, 400, 4500, 5800, 7000
Linit Margin Read Ant (able Preamp APos  TPos Frequency (MHz)
Freq Level Line (dB) Level Factor Loss Factor Renark
T BhBR BN @ B B o g Linit Margin Read At Cable Preamp APos TPos
1 SSAB 605 LN 6.9 8.9 B0 U5 R4 18 1 PEK Freg Level Line (dB) Level Factor ~ Loss Factor Renark
2 5BE6.69 6145 17.53 -46.07 47.15 3531 1150 050 118 14 PEAK -
3 SOM4.58 5225 6B.SL-16.26 38.00 3539 1140 4 118 11 PEAK Mz dBu¥/m dBu/m @V dm B B oo dg
4 593344 5281 68.30 -15.49 3856 /AL 1039 NS5 118 11 PEA 1 5B25.00 105,20 ---vev -eeees W 326 U5 DA 18 UK
. Lol B} Date: 2024-06-22
1225
1050 1
i75
100
PART 15407 AVG
=== e T
Avg Blank
B0
175
150[] 200, 400, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e BN B 0 B o deg
1 SB25.00 96,67 -----v ----e- 8230 3525 1158 32.46 118 11 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C89 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Vertical
Lol Dae: 2024.06.23 Lol B Dt 2024.06.23
1225 1225
1050 105,
815 875
PART 15.407 PART 15407
1 N L] [T ] [ 0L A L] [T [
PART 15.407 AVG| PART 15.407 AVG|
5= = : —— 77 5. e = : — 77
Peak Lot e . o et I g o gt .
30 30
Avg
115 f1.
6500 8800, i, 13400, 16700, 18000 6500 8800, . 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 11650.00 46.91 74.00 -27.09 £2.67 39.92 14.93 50.61  -- - Peak 1 11650.00 47.39 74.00 -26.61 43.15 39.92 14.93 50.61 - -- Peak
1 17475.00 47.37 68.30 -20.93 30.60 42.31 17.63 5.7 - - Peak 1 17475.00 47.40 68.30 -20.90 39.63 42.31 17.63 5.7 - - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C90 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

35
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ax HE40_CH151_5755MHz
ANT 10
Pol. Horizontal Fundamental
o Leve (Vi) Date: 2024522 . el i) Date 20240622
" PERR_BETBA_T6-24 4
1225 1225
1050 e f
1050
875
, 0
100
] 0 1 Y e e 111
525,
525
Peak 0
s B0
175
5600 5631, 2. 5693. 514, 5755
Frequency (MHz)
150[] 200, 400, 4500, 5800, 7000
Linit Margin Read Ant (able Preamp APos  TPos Frequency (MHz)
Freq Level Line (dB) Level Factor Loss Factor Renark
T W BahBWE BN @ B B o i Linllit Vargin Read At Cable Preamp APos TPos
1 SHO.07 5.6 6B -12.62 M1 B0l LG9 B 198 4PEK Freg Level Line (dB) Level Factor ~ Loss Factor Renark
2 5650.16 5.81 68.02 -13.60 40.44 35.01 1169 333 198 4 PEAK -
] OSTIB.R TRJAU0.47 3673 5935 3541 1066 3B 198 4 PEAK Mz dBu¥/m dBu/m @V dm B B oo dg
4 57N.00 7142 110.80 -39.38 5783 3.1 10.66 038 198 4 PEAK 1 5755.00 107,38 -ovev woeeee 0299 B.06 1.6 DA 198 4PEK
. Lol B} Date: 2024-06-22
1225
1050 i
i75
100
PART 15407 AVG
=== e e
Avg Blank
B0
175
150[] 200, 400, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e BN B 0 B o deg
1 575500 96,66 ------ ------ 8227 1545 1164 3240 198 4 RVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C91 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
el Date: 20240622
s |
ms.wwm\ B
15

i)

g?

5! an I 1 | 2 4
34
Peak Blank
1!
5755 5%, 5833, 5672, 5011, 5950
Frequency (Mz)

Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark

iz dBu/m dBuV/m dBuv dB/m dB B o deg
5854.96 52.05 110.90 -58.85 37.72 35.30 11.52 3.49 198 4 PEAK
5873.87 52.14 185.52 -53.38 37.83 35.32 11.48 3250 198 4 PEAK
5923.58 5152 69.25 -17.73 37.26 35.39 11.41 3.4 198 4 PEAK
5931.79 52.82 68.30 -15.48 38.58 35.40 11.39 3255 198 4 PEAK

o ra e

Sporton International Inc. (ShenzZhen) Page Number 1 C92 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

35
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ax HE40_CH151_5755MHz
ANT 10
Pol. Vertical Fundamental
o Leve (Vi) Date: 2024522 . el i) Date 20240622
" PERR_BETBA_T6-24 4
1225 1225
1050 e
1050 f
875
i75
100
¥ 0 1 Y e e 111
L o v
525
Peak 0
s B0
175
5600 5631, 2. 5693. 514, 5755
Frequency (MHz)
1500 200, 400, 4500, 5800, 7000
Linit Margin Read Ant (able Preamp APos  TPos Frequency (MHz)
Freq Level Line (dB) Level Factor Loss Factor Renark
T W BahBWE BN @ B B o i Linllit Vargin Read At Cable Preamp APos TPos
1 SHA 5504 683 -12.96 .97 B0 LG9 22106 17 PEMC Freg Level Line (dB) Level Factor ~ Loss Factor Renark
2 OSESLS4 5379 69.04 -15.65 3042 35.01 1169 .33 106 17 PEAK -
3 STI9.27 T2.47 110.60 -38.13 58.08 35.41 1166 .38 106 17 PEAK Mz dBu¥/m dBu/m @V dm B B oo dg
4 571000 70.27 110.80 -40.53 55.88 3.1 10.66 2.8 106 17 PEAK 1 5755.00 104,69 --ovev -eeeee 930 5.5 16 DM 16 17 PEK
. Lol B} Date: 2024-06-22
1225
1050
1
i75
100
PART 15407 AVG
p==== e e
Avg Blank
B0
175
1500 200, 400, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e BN B 0 B o deg

80.48 35.16 11.64 32.41

106 17 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number
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e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental

Level (fBuVim) Date: 2024-06-22

4
140

M

5! el 2 4
30
Peak Blank
11!
5755 5794, 5833, 5872, 591 5950
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
iz dBu/m dBuV/m dBuv dB/m dB B o deg

5854.96 51.49 110.90 -59.41 37.16 35.30 11.52 3.4 106 17 PEAK
5873.66 52.68 105.58 -52.90 38.37 35.32 11.49 3250 106 17 PEMK
5924.75 5197 68.39 -16.42 37.72 35.39 11.40 3.4 106 17 PEAK
5047.56 53.14 68.30 -15.16 38.99 35.43 11.37 3056 106 17 PEAK

o ra e

Sporton International Inc. (ShenzZhen) Page Number 1 C94 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH159 5795MHz

Mode
ANT
Pol. Horizontal
. Level [fBai) Date: 204-06-22
L PERR_BE[BA]_To-24
1225 /
1150 T
875
700
i 3o
52‘5"{. r) Al P,
Peak l
115
5600 5630, 5678, 51, 575 5795
Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wtz dBuv/m dBul/m duw dB/m dB A8 m deg
1 561240 54.27 68.30 -14.03 39.90 34.96 11.71 3230 194 2 PEAK
2 5650.02 52.47 68.31 -15.84 38.10 35.01 11.69 32.33 194 2 PEAK
3 5704.62 58.66 106.49 -47.83 44.28 35.09 11.66 3237 194 2 PEAK
4 5720.00 58.66 110.81 -52.15 44.27 35.11 11.66 32.38 194 2 PEAK
Avg Blank

Fundamental

Lol Vi) Date 202462

1225
1080
i75

O e T e e 111

525
30
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
freg Level Line (dB) Level Factor Loss Factor Remark
Wodin e BN B 0 B o deg
1 5795.00 105.71 ----vv =onee- 9.32 3%/ 162 .M 1% 2 PEAK
- Level i) Date: 2024-06.-22
1225
1050 i
i15
[l
PART15.407 AVG
===~ s —————
30
115
100 20. 0. 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e BN B 0 B o deg
1 5795.00 97.51 ----ev oomeee B.12 5.2 1.6 2.4 194 2 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number 1 C95 of C123



e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
el Date: 20240622
1225
10 T

|
875

00 g4 ~PEAK BE(B4)16-24
51. L‘M Pt b L L 3 4 -
350
Peak Blank
1.
5795 5826, 5457, 5888, 5918, 5450
Frequency (HH)

Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
iz dBu/m dBuV/m dBuv dB/m dB B o deg
5854.99 63.06 110.83 -47.77 48.73 35.30 11.52 .49 194 2 PEAK
5857.56 64.86 110.08 -45.22 50.53 35.30 11.52 32.49 194 2 PEAK
5924.66 52.09 68.45 -16.36 37.84 35.39 11.40 3.4 194 2 PEAK
5935.52 53.39 68.30 -14.91 39.14 35.41 1138 3055 194 2 PEAK

o ra e

Sporton International Inc. (ShenzZhen) Page Number 1 C96 of C123
TEL : +86-755-8637-9589
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saravas. FCC RF Test Report Report No. :FR461305E

36
Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH159 5795MHz

ANT 10
Pol. Vertical Fundamental
o Leve (Vi) Date: 2024522 . el i) Date 20240622
" PERR_BETBA_T6-24
1225 / 1225
1050 T
1050 !
875
i75
100
' 7l 0 Y e e 111
52 tmmc i bt .
525
Peak 0
s B0
175
5600 5639, 5678, 5. 5756 5795
Frequency (MHz)
150[] 200, 400, 4500, 5800, 7000
Linit Margin Read Ant (able Preamp APos  TPos Frequency (MHz)
Freq Level Line (dB) Level Factor Loss Factor Renark
T BhBR BN @ B B o g Linllit Vargin Read At Cable Preamp APos TPos
1 SHLOT SL BB -IA07 W6 B0 L6 MR 15 17 PEM Freg Level Line (dB) Level Factor ~ Loss Factor Renark
2565023 5235 6847 -16.02 37.98 35.01 11.69 333 158 17 PEAK -
3 S7T63.06 55.69 106.06 -50.37 4132 35.08 1166 .37 158 17 PEAK Mz dBu¥/m dBu/m @V dm B B oo dg
4 574 5620 111.34 -55.44 4181 3.1 1066 N8 158 17 PEAK 1 5795.00 104,94 -oeev woeee 955 B DM 18 UMK
. Lol B} Date: 2024-06-22
1225
1050
1
i75
100
PART 15407 AVG
Sp==== e e
Avg Blank
B0
175
150[] 200, 400, 4500, 5800, 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wodin e BN B 0 B o deg
1 579500 95.09 - ooeee- 80.70 3520 11.62 32,84 158 17 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C97 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental

. Leel [dBai) Date: 204-06-22
1225

1 T

%Ml
875
Moy

00 T -PEAK BEBA.16.24
5 [t bt

30

Peak Blank

11

5795 5626, 5057, 5088, 5918, 5950

Frequency (MHz)
Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Remark
iz dBu/m dBuV/m dBuv dB/m dB B o deg

1 585477 62.92 111.33 -48.41 48.59 35.30 11.52 32.49 138 17 PEAK
2 5862.81 60.22 108.61 -48.39 45.89 35.31 11.51 32.49 138 17 PEAK
3 5924.98 52.10 68.21 -16.11 37.85 35.39 11.40 3254 138 17 PEAK
4 584p.62 52.87 68.30 -15.43 38.63 35.42 11.38 32.56 158 17 PEAK

Sporton International Inc. (ShenzZhen) Page Number 1 C98 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report

Report No. :FR461305E

37
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ax HE80_CH155 5775MHz
ANT 10
Pol. Horizontal Fundamental
o Leve (Vi) Date: 2024522 . el i) Date 20240622
" PERR_BETBA_T6-24 4
1225 1225
1056
1050 1
875
i75
700 2 3,,,..,,Aw-f
w 00 1 Y e e | 1111
5254
525
Peak 0
s B0
175
5600 5635, 10, 5705, 5740, 5115
Frequency (MHz)
1500 200, 400, 4500, 5800, 7000
Linit Read  Ant Cable Preamp APos TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Renark
—MHZMM_ﬁmm_ﬁ_ﬁ_m_deg Linllit . Read At Cable Preamp APos TPos
1 SH9.9B SBEL G0 .60 M4 B0l LG9 BG83 4PEK Freq Level  Line hargin Level Factor  Loss Factor Renark
2 STT.6L 67.08 BB.J2 -21.64 5270 35.05 11.68 335 183 4 PEAK -
3 ST00.35 7129 165.30 -34.00 56.92 35.08 1166 .37 183 4 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 ST 7131 110.83 -39.52 56.92 3.1 1066 038 183 4 PEA 1 5T75.00 100,60 --=vnv -oeees 8.2 BT U6 RE OB MK
. Lol B} Date: 2024-06-22
1225
1050
1
i75
100
PART 15407 AVG
Sp==== e e
Avg Blank
B0
175
1500 200, 400, 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Woddn B B B0 B B B @ g

80.32 35.18 11.63 32.82

183 4 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000

Page Number
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e as. FCC RF Test Report Report No. :FR461305E

Pol. Horizontal Fundamental
. Leel [dBai) Date: 2024-06-22
s I\
—

o

B75 \L

1 ol 2 PR R 54

"HWWWM
LR YT 34
52 wh
30
Peak Blank

11!

5175 510, 5845, 5860, 5915, 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuV/m 8 BV dB/m A8 dB  m  deg

1 5854.99 64.49 110.82 -46.33 50.16 35.30 11.52 32.49 183 4 PEAK
2 5870.81 66.86 106.37 -39.51 52.54 35.32 11.50 32.50 183 4 PEAK
3 592436 55.34 68.67 -13.33 41.69 35.39 11.40 3054 183 4 PEAK
4 583121 55.31 68.30 -12.99 41.07 35.40 11.39 32.55 183 4 PEAK

Sporton International Inc. (ShenzZhen) Page Number : C100 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000



saravas. FCC RF Test Report Report No. :FR461305E

37
Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE80_CH155_5775MHz

ANT 10
Pol. Vertical Fundamental
o Leve (Vi) Date: 2024522 . el i) Date 20240622
" PERR_BETBA_T6-24
1225 1225
1056
1050 !
875
i75
il : L
1 0 1 Y e e 1111
5Bl b b
525
Peak 0
s B0
175
5600 5635, 5670, 5705, 5740, 5115
Frequency (MHz)
150[] 200, 400, 4500, 5800, 7000
Linit Read  Ant Cable Preamp APos TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Renark
—MHZMM_ﬁmm_ﬁ_ﬁ_m_deg— Linllit . Read At Cable Preamp APos TPos
1 SH9.9B S6.65 6B -ILGS M8 B0l LG B 160 17 PEM Freq Level  Line hargin Level Factor  Loss Factor Renark
2 S679.03 65.48 8976 -24.28 SLA1 35.05 11.67 335 160 17 PEAK -
3 STO0.03 67.99 165.20 3.2 53.62 35.08 1166 .37 160 17 PEAK Wiz /o dBuv/m B dBV dB/m A8 dB on deg
4 57049 70.04 111.91 4187 55.65 .41 10.66 2.8 160 17 PEAK 1 ST5.00 99,53 -oeer woeeee B4 B9 16 A6 17 PEK
. Lol B} Date: 2024-06-22
1225
1050
1
i75
100
PART 15407 AVG
p==== e e
Avg Blank
B0
175
150[] 200, 400, 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Wodindin B BN B 0 B o deg
1 577500 92,91 ----ev ooeee- 7851 3547 1164 3281 160 17 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C101 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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e as. FCC RF Test Report Report No. :FR461305E

Pol. Vertical Fundamental
. Leel [dBai) Date: 204-06-22
s I\
-
0
o
875 \
1Y " i
g ""‘WWMWM 14
5 B T
30
Peak Blank
11
5178 5810, 5045, 5880, 5915, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wz dBuV/m dBuV/m 8 BV dB/m A8 dB  m  deg
5854.99 63.44 110.82 -47.38 49.11 35.30 11.52 32.49 168 17 PEAK
5870.48 64.87 106.46 -41.59 50.55 35.32 11.50 32.50 160 17 PEAK
5924.36 54.39 68.67 -14.28 40.14 35.39 11.40 3254 168 17 PEAK
5930.16 54.24 68.30 -14.06 40.00 35.40 11.39 32.55 160 17 PEAK

o ra e

Sporton International Inc. (ShenzZhen) Page Number : C102 of C123
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. :FR461305E

Pol. Horizontal Vertical
.- Lowl @) Date: 2024-06-25 . Lol dBim) Date: 2024-08-25
1225 1225
1050 105,
815 875
PART 15407 PART 15407
{18 O W 1 N [ (18 O W 1 A [
0 N U o B | PIRTISATAVE] 0 R R L | PARTISANTAVE)
Peak T R A Lrom i A A T
30 30
Avg
115 1.
6500 13200, 14900, 33300, 40000 6500 13200, 1900, 26600, 33300, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Woddndiin & BN Bh & B @ g
1 11550.00 48.29 74.00 -25.71 44.25 39.84 14.87 50.67 - Peak 1 11550.00 47.47 74.00 -26.53 43.43 39.84 14.87 50.67 -~ Peak
7 17315.00 46.83 68.30 -21.47 38.89 42.37 17.59 52.82 - Peak 1 17315.00 47.70 68.30 -20.60 39.76 42.37 17.59 52.82 -~ Peak
Sporton International Inc. (ShenzZhen) Page Number : C103 of C123

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000




saravas. FCC RF Test Report

Report No. :FR461305E

38

Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz_Partial RU(26/0)

Mode
ANT
Pol. Horizontal
. Lve i) Date: 20240627
1225
1050
i15
100 PART 15,407
1
Y1 . S———— I R
Peak
10
115
s 5036. 57 5108, 514, 5180
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodhindaWn B0 djn b B o deg
1 513835 60.72 74.00 -13.28 46.53 34.87 11.09 3177 46 0 PEAK
. Lve i) Date: 20240627
1225
1050
i15
100
PART 15.407 AVG
525 ]
Avg
10
115
s 5036. 57 5108, 514, 5180
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
WodhindaWn B0 djn b B o deg
1 513655 45.50 54.00 -8.50 31.30 34.87 11.09 31.76 246 0 AVERAGE

10

! 4"Le\iel (dBuVim)

Fundamental

Date: 2024-06-27

1225
1
1050
i15
1/ 7] S 0 A 0 A W — PART 18407
525 WWW
30
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5180.00 109,54 ----vv -onoe- 95.39 34.87 11.08 3180 26 O PEM
- Level i) Date: 2024-06.27
1225
1050 1
i15
[{l]
PART15.4001AVG
= et ———— —L:,,___,____-
SSIU-—//_—J,_/-A“—"’_‘
115
100 20. 00, 4500, 5800. 7000
Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Mo BB BN B B B o dy
1 5180.00 101,49 -----v -onee- B7.34 34.87 11.08 31.80 246 O AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000
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Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz_Partial RU(26/0)

ANT 10
Pol. Vertical Fundamental
. Lve i) Date: 20240627 - Level i) Date: 2024-06.27
1225 1225
1
1050 1050
i15 i15
i . i T e T P 15407
YL b A T 525 W
Peak
10 30
115 115
s 5036. 57 5108, 514, 5180 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
WodhindaWn B0 djn b B o deg Wodin e BN B 0 B o deg
1 5137.81 67.33 74.00 -6.67 53.14 34.87 11.09 3177 185 300 PEAK 1 5180.00 112,45 ----vv -oneee 98.30 34.87 11.08 31.80 185 308 PEAK
. Lve i) Date: 20240627 - Level i) Date: 2024-06.27
1225 1225
1050 1050 1
i15 i15
100 [{l]
PART 15.407 AVG PART15.400AVG
525 \ ===~ e —
Avg f/
10 30
115 115
s 5036. 57 5108, 514, 5180 100 20. 0. 4500, 5800. 7000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
WodhindaWn B0 djn b B o deg Wodin e BN B 0 B o deg
1 5137.97 47.82 54.00 -6.18 33.63 34.87 11.09 3177 185 300 AVERAGE 1 5180.00 104,85 -----v -=--m- 9.70 34.87 11.08 31.80 185 300 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C105 of C123
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Mode

39

Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz_Partial RU(52/40)

ANT

Pol. Horizontal

! 4nLe\leI (dBuVim)

Date: 2024-06-27

1225

1080

ir5

100

525 e e

PARTTS20T]

Tk " i

Peak
30

115

5%20 5348, 5376, 5404,
Frequency (MHz)

Linit Margin Read At Cable Preanp
Freq Level Line (dB) Level Factor Loss Factor

WHz dBuv/m dBul/m B dim A8 dB
1 53774 6.3 74.00 -10.77 48.50 34.83 10.94 2.4

! 4nLe\leI (dBuVim)

5432 5460

APos  TPos
Renark

8 0P

Date: 2024-06-27

1225

1080

ir5

100

PART 15407 AVG

525 T
Avg

30

115

5%20 5348, 5376, 5404,
Frequency (MHz)

5432 5460

Linit Margin Read At Cable Preanp APos TPos

Freq Level Line (dB) Level Factor Loss Factor

WHz dBuv/m dBul/m B dim A8 dB
1 539%.43 47.81 54.00 -6.19 34.08 34.83 10.94 2.4

Renark

81 0 AVERAGE

10

! 4"Le\iel (dBuVim)

Fundamental

Date: 2024-06-27

1225

1080

i75

0 e T e e f 11

525 W b ain s et

bEtl

175

v
1000

! 4"Le\iel (dBuVim)

Freq Level Line (dB) Level Factor

20,

00,

4500. 5800. 7000

Frequency (MHz)

Linit Margin Read At Cable Preamp APos TPos

LT

Loss Factor Remark

9.22 .84 10.96 2.0 232 B PEM

Date: 2024-06-27

1225

1080

i75

10

==

bEtl

175

PART15407 NG

v
1000

Freq Level Line (dB) Level Factor

20,

Linit Margin

00, 4500. 5800. 7000

Frequency (MHz)

Read At Cable Preamp APos TPos

LT

Loss Factor Remark

B8.00 34.84 10.96 32.00 232 0O AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000
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Band Edge

U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz_Partial RU(52/40)

Mode
ANT
Pol. Vertical
. oLeve ({BuVim) Date; 2024-06.27
1225
PART 15217

R PR VIR NPY G Oy epeR) 9 RGP

1080
ir5
10 1
525 it i ;
Peak
30
115

s 5348, 5376 5404,

5432 5450
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg

1 5357.31 62.86 74.00 -11.14 49.13 34.83 10.94 32.04

177 299 PEAK

. Lve i) Date: 20240627
1225
1050
i1
100
PART 15.407 AVG
525 1
Avg
10
115
s 5348, 5378, 5404, 5432 5450
Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg

1 5358.43 47.03 54.00 -6.97 33.30 34.83 10.94 3.4

177 299 AVERAGE

10

! 4"Le\iel (dBuVim)

Fundamental

Date: 2024-06-27

1225

1080

i75

0 O e T e e f 11

SM“mwwwwwmwwM””“”“““““W“WMVWJLWMWMN“MMMM

bEtl

175

v
1000

! 4"Le\iel (dBuVim)

Freq Level Line (dB) Level Factor

2200,

00,

4500. 5800. 7000

Frequency (MHz)

Linit Margin Read At Cable Preamp APos TPos

LT

Loss Factor Remark

97.30 4.4 10.96 32.80 177 299 PEAK

Date: 2024-06-27

1225

1080

i75

10

===

bEtl

175

PART15407 A6

v
1000

Freq Level Line (dB) Level Factor

20,

Linit Margin

00, 4500. 5800. 7000

Frequency (MHz)

Read At Cable Preamp APos TPos

LT

Loss Factor Remark

B7.86 34.84 10.96 32.00 177 299 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2AUYFRMX5000
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